Certificate # 2861.01

Page 1 of 171

Test Report Verified code: 315547

Report No.: E202112276794-16

Customer: NunoErin, LLC
Address: 533 Commerce Street, Jackson MS 39201 USA
Sample Name: Wall mount tablet

Sample Model: UCTBWM-15.6

Receive Sample Dec.29,2021

Date:

Test Date: Dec.31,2021 ~ Apr.21,2022

Reference CFR 47, FCC Parts Subpart E Unlicensed National Information Infrastructure Devices
Document:

Test Result: Pass

Prepared by: W W Reviewed by: j\,?j 7010 Approved by: p((\ow éﬂ’)-"l

GUANGZHOU GRG METROLOGY & TEST CO.,LTD
Issued Date: 2022-05-27

GUANGZHOU GRG METROLOGY & TEST CO., LTD.
Address: No.163, Pingyun Road, West of Huangpu Avenue, Guangzhou, Guangdong, China
Tel: (+86) 400-602-0999 FAX: (+86) 020-38698685 Web: http://www.grgtest.com




Report No.: E202112276794-16 Page 2 of 171

Statement

1. The report is invalid without "special seal for inspection and testing"; some copies are invalid; The report is
invalid if it is altered or missing; The report is invalid without the signature of the person who prepared,
reviewed and approved it.

2. The sample information is provided by the client and responsible for its authenticity; The content of the report
is only valid for the samples sent this time.

3. When there are reports in both Chinese and English, the Chinese version will prevail when the language
problems are inconsistent.

4. If there is any objection concerning the report, please inform us within 15 days from the date of receiving the
report.

5. Without the agreement of the laboratory, the client is not authorized to use the test results for unapproved

propaganda.

7 0N, N\N
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1. TEST RESULT SUMMARY
Standard Item Limit / Severity Result
6dB Bandwidth &26dB
Bandwidth & 99% Occupied 122‘8%3 PASS
Bandwidth '
AC Power Line Conducted 15.207 PASS
Emissions 15.407(b)(9)
. 15.205
Unwanggnirgljs:eons and 15.209 PASS
g 15.407(h)
CFR 47, FCC Parts
Subpart E Output Power 15.407(a) PASS
(815.407)
Peak Plgwer_Spectral 15.407(a) PASS
ensity
Frequency Stability 15.407(g) PASS
Antenna Requirement 15.203 PASSY

Note: "The EUT have one antennas. The antenna is Internal antenna.

The max gain of antenna is 3dBi, which accordance 15.203 is considered sufficient to comply with the

provisions of this section.

“\
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2. GENERAL DESCRIPTION OF EUT

2.1. APPLICANT

Name:
Address:

NunoErin, LLC

533 Commerce Street, Jackson MS 39201 USA

2.2. MANUFACTURER

Name:

Address:

2.3. FACTORY

Name:

Address:

Chengdu Vantron Technology Co., Ltd.

No.5 GaoPeng Road, Hi-Tech Zone, Chengdu, SiChuan, P.R. China 610045

Chengdu Vantron Technology Co., Ltd.

No.5 GaoPeng Road, Hi-Tech Zone, Chengdu, SiChuan, P.R. China 610045

2.4. BASIC DESCRIPTION OF EQUIPMENT UNDER TEST

Product Name:

Product Model:
Adding Model:

Trade Name:
FCC ID:

Rating:

Frequency Band:

Modulation Type:

Antenna
Specification:

Number Of
Channel

Channels Spacing:

Wall mount tablet

UCTBWM-15.6
/

NunoErin

2A5VA- UCTBWM156

Input: 100-240V~ 50/60Hz 1.0A

U-NII-1: 5180 MHz~5240 MHz
U-NII-3: 5745 MHz~5825 MHz

OFDM

Internal antenna

U-NII-1:

Antenna 1 with 3dBi gain (Max.)

U-NII-3:

Antenna 1 with 3dBi gain (Max.)

U-NII-1:

IEEE 802.11a/n HT20 / ac VHT20: 4 Channels
IEEE 802.11n HT40 / ac VHT40: 2 Channels
IEEE 802.11ac VHT80: 1 Channel

U-NII-3:

IEEE 802.11a/n HT20 / ac VHT?20: 5 Channels
IEEE 802.11n HT40 / ac VHT40: 2 Channels
IEEE 802.11ac VHT80: 1 Channel

IEEE 802.11a: 20MHz
IEEE 802.11n HT20: 20MHz
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Transmit Power:

Temperature Range:

Hardware Version;

Software Version:

Sample submitting
way:

Sample No:

IEEE 802.11n HT40: 40MHz

IEEE 802.11ac VHT20: 20MHz

IEEE 802.11ac VHT40: 40MHz

IEEE 802.11ac VHT80: 80MHz
U-NII-1:

14.61dBm for IEEE 802.11a
14.37dBm for IEEE 802.11n HT20
14.40dBm for IEEE 802.11ac VHT20
14.70dBm for IEEE 802.11n HT40
14.75dBm for IEEE 802.11ac VHT40
14.53dBm for IEEE 802.11ac VHT80
U-NII-3:

14.00dBm for IEEE 802.11a
13.52dBm for IEEE 802.11n HT20
13.48dBm for IEEE 802.11ac VHT20
14.50dBm for IEEE 802.11n HT40
14.25dBm for IEEE 802.11ac VHT40
14.02dBm for IEEE 802.11ac VHT80

0C~50C

V2.0

Android 10

mProvided by customer oSampling

E202112276794-0001

2.5. TEST OPERATION MODE
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Mode No.

Description of the modes

1 5G Wi-Fi TX mode

Note: The items of radiated emission just record the worst case of 20MHz/40MHz/80MHz bandwith.

2.6. LOCAL SUPPORTIVEINSTRUMENTS

Name of Equipment Manufacturer Model Serial Number Note
/ / / / /
Cable
Unshield
1 AC cable / / / 0.38m

15 EECE &)
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2.7. CONFIGURATION OF SYSTEM UNDER TEST
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EUT 1 AC Power
Test software:
Software version Test level
Ampak RF testTool Default
Power Setting:
Mode Frequecy (MHz) Power Setting
5180 Default
5200 Default
5240 Default
[ S 5745 Default
5785 Default
5825 Default
Power :
Mode Frequecy (MHz) Setting Mode Frequecy (MHz) Power Setting
5180 Default 5180 Default
5200 Default 5200 Default
IEEE 802.11n 5240 Default IEEE 802.11ac 5240 Default
HT20 5745 Default VHT20 5745 Default
5785 Default 5785 Default
5825 Default 5825 Default
Power .
Mode Frequecy (MHz) Setting Mode Frequecy (MHz) Power Setting
5190 Default 5190 Default
IEEE 802.11n 5230 Default IEEE 802.11ac 5230 Default
HT40 5755 Default VHT40 5755 Default
5795 Default 5795 Default
Mode Frequecy (MHz) Power Setting Frequecy (MHz) Power Setting
IEEE 802.11ac
VHTS0 5210 Default 5775 Default

=\

10 BdB
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2.8. DUTY CYCLE
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EUT Name

Wall mount tablet

Model

UCTBWM-15.6

Environmental

23.1'C/53%RH

Test Voltage

AC120V/60Hz

Conditions
Tested By Qin Tingting Tested Date 2022-01-13 to 2022-04-07
Duty Cycle Calculation
il Fr[el\(jlllj—fzr}cy Tin?elzlms) Timt(arlrlms) Cy?::iet(%/o) Fzgttgr T(s)
802.11a 5180 1.39 143 97.20 0.2 | 0.00139
B&ZT';%” 5180 131 1.35 97.04 013 | 0.00131
duty cycle 8%’13” 5190 0.64 0.69 92.75 033 | 0.00064
8\%%‘3" 5180 1.31 1.35 97.04 0.13 0.00131
8%‘%%‘: 5190 0.65 0.70 92.86 032 | 0.00065
8%‘%%" 5775 0.33 0.40 82,50 084 | 0.00033

Duty factor=10*Log(1/Duty cycle).

802.11a_5180MHz

Ref Offset 10.56 dB
0 dsidiv__ Ref 30.00 dBm

Center 5.180000000 GHz
#VEW 8.0 MHz

Sweep 10.13 ms (8000

Span 0 Hz
pts)

Auto Tune,

Center Freq
5180000000 GHz

i

StartFreq
5180000000 GH|

Stop Freq|
5.180000000 GHz

g - 5
Center Freq 5.180000000 GHz

Ref Dffset 10.66 dB
0 dBidiv__ Ref 30.00 dBm

Center 5.180000000 GHz

802.11n HT20_5180MHz

#VBW 8.0 MHz

Auto Tune,

Center Freq
5.180000000 GHz

StartFreq
5180000000 GHz

Span 0 Hz!

Sweep 10.13 ms (3000 pts)

P |

I Kol (.Y |
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802.11n HT40_5190MHz
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802.11ac VHT20_5180MHz

[ Keymight Spectium Anaheer - Swept &
i L

Center Freq 5.190000000 GHz Trig Delay-2.000ms  #Avg Type: RMS
PNO: Fast Tig: Video
IFGainlow _ #Atten: 40 dB

Ref Offset 10.66 dB
Ref 30.00 dBm 0.3

«Center 5.190000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 10.13 ms (8000 pts)|

AMKr3 690.0 ps]
37 dB

Auto Tune,

Center Freq
6.180000000 GHz

StartFreq
5.190000000 GHz|

[ Ko Spect
g A

v Analer— Swept SA

Center Freq 5.180000000 GHz TrigDelay-2000ms  8Avg Type:RMS

PNQ: Fast ~+— 17ig: Video
[FGainlow  #Atten: 40 dB

Ref Offset 10.66 dB.
Ref 30.00 dBm

Center 5.180000000 GHz
Res BW 8 MHz #VBW 8.0 MHz

MR MOD
1 IEEE

it
3
5

T X
[t 6800ms| 0
B —

t (A 1.350 ms| (A

AMKr3 1.350 msjiRaEAELY

-41.35 dB

Center Freq
5.180000000 GHz

StartFreq
5.180000000 GHz|

Span 0 Hz! CF Step
Sweep 10.13 ms (8000 pts] B.000000 MHz|

802.11ac VHT40_5190MHz

802.11ac VHT80_5775MHz

[ Keymight Spectium Anaheer - Swept &
i L

Center Freq 5.190000000 GHz Trig Delay-2.000ms  #Avg Type: RMS
PNO: Fast ~»- 17ig: Video
IFGainlow _ #Atten: 40 dB

Ref Offset 10,66 dB
Ref 30.00 dBm

(Center 5.190000000 GHz Span 0 Hz
#VBW 8.0 MHz Sweep 10.13 ms (8000 pts)|

D!

TION VALLE

i

Auto Tune,

Center Freq
6.180000000 GHz

FreqOffset|
0Hz|

Scale Type
 |tes Lin

so StaTus

Center 5.7,
Res BW 3

MK

1
2
3
4

[ Keysioht Spectium Analyzer - Smept 54
i L

Center Freq 5.775000000 GHz

FED X
N[4[t]  3220ms|
mn [ 400.0 ps|

N

PNQ: Fast ~+— 17ig: Video
[FGainlow  #Atten: 40 dB

Ref Offset 10.88 dB.
Ref 30.00 dBm

75000000 GHz
MHz #VBW 8.0 MHz

[ -2249dBm. | | 000}
Freqoffset
N Y AN B

Trig Delay-2000ms  #Avg Type: RMS

Center Freq
5.775000000 GHz

StartFreq
5775000000 GHz

Span 0 Hz!
Sweep 10.13 ms (3000 pts)

FUNCTION | FUNCTIGH WIDTH FUNCTION VALUE

3C
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3. LABORATORY AND ACCREDITATIONS
3.1. LABORATORY

The tests & measurements refer to this report were performed by Shenzhen EMC Laboratory of Guangzhou

GRG Metrology & Test Co., Ltd.

Add

P.C.
Tel

Fax

No0.1301 Guanguang Road Xinlan Community, Guanlan Street, Longhua District
Shenzhen, 518110, People’s Republic of China

518110
0755-61180008

0755-61180008

3.2. ACCREDITATIONS

Our laboratories are accredited and approved by the following approval agencies according to ISO/IEC 17025.

USA

A2LA(Certificate #2861.01)

The measuring fac

ility of laboratories has been authorized or registered by the following approval agencies.

Canada

ISED (Company Number: 24897, CAB identifier: CN0069)

USA

FCC (Registration Number: 759402, Designation Number:CN1198)

Copies of granted accreditation certificates are available for downloading from our web site,
http://www.grgtest.com
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3.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on

the EUT as specified in CISPR 16-4-2:
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Measurement Frequency Uncertainty
9kHz~30MHz 4.46dB
30MHz~1000MHz 4.30dB
Horizontal 1GHz~18GHz 5.60dB
18GHz~26GHz 3.65dB
Radiated 26GHz~40GHz 4.00dB
Emission 9kHz~30MHz 4.46dB
30MHz~1000MHz 4.30dB
Vertical 1GHz~18GHz 5.60dB
18GHz~26GHz 3.65dB
26GHz~40GHz 4.00dB
9kHz~150kHz 2.80dB
Conduction Emission 150kHz~10MHz 2.80dB
10MHz~30MHz 2.20dB

Measurement Uncertainty
RF frequency 6.0<10°°
RF power conducted 0.78 dB
Occupied channel bandwidth 0.4 dB
Unwanted emission, conducted 0.68 dB
Humidity 6 %
Temperature 2C

This uncertainty represents an expanded uncertainty factor of k=2.
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4. LIST OF USED TEST EQUIPMENT AT GRGT
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Name of Equipment Manufacturer Model Serial Number Calibration Due
Conducted Emissions

TEST RECEIVER R&S ESCI 100783 2022-09-13
LISN(EUT) R&S ENV216 101543 2022-09-14
EZ-EMC EZ CCS-3A1-CE / /

Radiated Spurious Emission&Restricted bands of operation

Test S/IW EZ CCS-03A1

Loop Antenna TESEQ HLA6121 52599 2023-04-02
Test Receiver R&S ESR7 102444 2022-09-21
Preamplifier EMEC EM330 100426 2023-03-05
Bi-log Antenna Schwarzbeck VULB9160 VULB9160-3401 |2022-10-27
Spectrum Analyzer Agilent N9020B MY57120179 2022-08-08
Horn Antenna Schwarzbeck 1B)BHA9120D(120 02143 2022-10-22
Elz?r:d/;i?::na Schwarzbeck BBHA 9170 BBHA 0170-497  |2022-10-16
Amplifier Tonscend TAP01018048 AP20E8060075 2022-05-09
Amplifier Tonscend TAP184050 AP20E806071 2022-05-17
Test S/IW Tonscend JS36-RE/2.5.1.5

6DB Bandwidth &26DB Bandwidth& 99% Occupied bandwidth

Spectrum Analyzer R&S FSV30 104381-rH 2022-12-10
Spectrum Analyzer Agilent N9010A MY55370330 2022-11-08
Output Power

Pulse power sensor Anristu MA2411B 1126150 2023-03-01
Power meter Anritsu ML2495A 1204003 2023-02-28
Frequency Stability

Spectrum Analyzer R&S FSV30 104381-rH 2022-12-10
Iﬁ;ﬂfggft”re& humidity 1 050N HSOL060SDF  [201013401 2022-09-02
Power Spectral Density

Spectrum Analyzer R&S FSV30 104381-rH 2022-12-10
Spectrum Analyzer Agilent N9010A MY55370330 2022-11-08

Y |

Vo
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Note: The calibration interval of the above test instruments is 12 months.
5. CONDUCTED EMISSION MEASUREMENT

5.1. LIMITS
Frequency range : Limits (dBpV)
Quasi-peak Average
150kHz~0.5MHz 66~56 5646
0.5MHz~5MHz 56 16
SMHz~30MHz 60 50

NOTE: (1) The lower limit shall apply at the transition frequencies.
(2) The limit decreases in line with the logarithm of the frequency in the range of 150 kHz to 0.5MHz.

5.2. TEST PROCEDURES

Procedure of Preliminary Test

Test procedures follow ANSI C63.10:2013.

For measurement of the disturbance voltage the equipment under test (EUT) is connected to the power supply
mains and any other extended network via one or more artificial network(s). An EUT, whether intended to be
grounded or not, and which is to be used on a table is configured as follows:

—  Either the bottom or the rear of the EUT shall be at a controlled distance of 40 cm from a reference ground
plane. This ground plane is normally the wall or floor of a shielded room. It may also be a grounded metal plane
of at least 2 m by 2 m. This is physically accomplished as follows:

1) place the EUT on a table of non-conducting material which is at least 80 cm high. Place the EUT so that it is
40 cm from the wall of the shielded room, or

2) place the EUT on a table of non-conducting material which is 40 cm high so that the bottom of the EUT is
40 cm above the ground plane;

- All other conductive surfaces of the EUT shall be at least 80 cm from the reference ground plane;

- The EUT are placed on the floor that one side of the housings is 40 cm from the vertical reference ground
plane and other metallic parts;

- Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and forth
forming a bundle 30 cm to 40 cm long, hanging approximately in the middle between the ground plane and the
table.

- Use serial board or connecting line to make EUT and notebook to communicate, according to the actual
demand to make EUT emit fixed frequency signal.

The test mode(s) described in Item 2.5 were scanned during the preliminary test. After the preliminary scan, we
found the test mode described in Item 2.5 producing the highest emission level. The EUT configuration and cable
configuration of the above highest emission levels were recorded for reference of the final test.

Procedure of Final Test

EUT and support equipment were set up on the test bench as per the configuration with highest emission level in
the preliminary test. A scan was taken on both power lines, recording at least the six highest emissions. Emission
frequency and amplitude were recorded into a computer in which correction factors were used to calculate the
emission level and compare reading to the applicable limit. The test data of the worst-case condition(s) was
recorded.
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5.3. TEST SETUP
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RECEIVER
0.4m
EUT | — LISH
0.8m ¢
U
GRP 0.8m 2
5.4. DATA SAMPLE
" Averag :
QUESIRE:) e SIS QuasiPea B QuasiPea | Averag | QuasiPea B
Frequency k g n e —_— ot " e Remark
. Readin k Result k Limit |e Limit| k Margin . .
(MHz) Reading g Factor (dBuV) Result (dBuv) |(@Buv)| (dB) Margin| (Pass/Fail)
(dBuV) (dBuV) (dB) (dBuV) (dB)
XXXXX 32.69 25.65 11.52 44.21 37.17 65.78 55.79 -21.57 | -18.62 Pass
Factor = Insertion loss of LISN + Cable Loss
Result = Quasi-peak Reading/ Average Reading + Factor
Limit = Limit stated in standard
Margin = Result (dBuV) — Limit (dBuV)

N

\-
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5.5. TEST RESULTS
All models were pretested and only the worst case were recorded in this report. (IEEE 802.11a 5200MHz)
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EUT Name Wall mount tablet Model UCTBWM-15.6
Environmental 22 5°C/45%RH Test Mode Mode 1
Conditions
Power supply AC 120V/60Hz Test Engineer | Zeng Xianglong
Test Date 2022-02-14 Sample No. E202112276794-0001
Line: L

1200 dBu¥

ap: pu—
AYE:

R

\

peak
AWYGE

05

[(MHz]

30000

MNo. Frequency QuasiPeak Average Correction QuasiPeak Average QuasiPeak Average QuasiPeak Average Remark

reading reading factor result result limit limit margin  margin
(MHz) (dBuV) (dBuV)  (dB) (dBuV) (dBuV) (dBuV) (dBuV)  (dB) (dB)
1 0.1500 45.59 21.76 9.53 5512 31.29 6599 56.00 -10.87 2471 Pass
2 05820 27.96 2588 9.57 3753 3545 56.00 46.00 -18.47 -10.55 Pass
3 08340 18.66 16.66 957 2823 2623 5600 4600 277 -19.77 Pass
4*  11.3020 3979 3240 9.81 49 60 42 21 60.00 5000 -10.40 -71.79 Pass
5 17.0500 3934 2872 987 49 21 3859 6000 5000 -10.79 -11.41 Pass
6 27.8500 38.39 2747 9.92 48.31 37.39 60.00 50.00 -11.69 -12.61 Pass
Note: L = Live Line
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EUT Name Wall mount tablet Model UCTBWM-15.6
SMAITETEE 22 5°C/45%RH Test Mode Mode 1
Conditions
Power supply AC120V/60Hz Test Engineer | Zeng Xianglong
Test Date 2022-02-14 Sample No. E202112276794-0001
Line: N

1200 dBu¥

QP —_—

AYG:

op T [ 5

W
n
"
. \“ﬂf\
o gl £
el ek, \ K
w4 Yipeal
lv‘
AVG
gyl
0.0
0150 05 [MHz=) L J0.000

No. Freguency QuasiPeak Average Correction QuasiPeak Average QuasiPeak Average QuasiPeak Average Remark

reading reading factor result result limit limit margin  margin
(MHz) (dBuV) (dBuV)  (dB) (dBuV) (dBuV) (dBuV) (dBuV)  (dB) (dB)

1% 0.1539 4699 2535 9.51 56.50 34 86 6578 56579 -928 -2093 Pass
0.5820 24 65 2045 968 3433 3013 5600 4600 2167 -15.87 Pass
0.8340 1945 16.57 9.64 29.09 2621 56.00 46.00 2691 1979 Pass
1.2540 17 57 11.59 962 2719 21.21 5600 4600 -28.81 2479 Pass

11.4980 3817 2047 9.83 48.00 3930 6000 50.00 -1200  -10.70 Pass
16.9260 38.99 2744 9.91 43.90 3735 6000 5000 -11.10 1265 Pass

[>T o 5 B O L R 6

Note: N = Neutral Line.

Y 4

\
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6. RADIATED SPURIOUS EMISSIONS
6.1. LIMITS

The maximum emissions outside of the frequency bands of operation shall be attenuated in accordance with the
following limits:
(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of =27 dBm/MHz.
(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of =27 dBm/MHz.
(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz
band shall not exceed an e.i.r.p. of =27 dBm/MHz.
(4) For transmitters operating in the 5.725-5.85 GHz band:All emissions shall be limited to a level of —27
dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25
MHz above or below the band edge, and from 25 MHz above or below the band edge increasing
linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or
below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.
The unwanted emissions which fall in Restricted bands shall not exceed the field strength levels specified in the
following table:

15.209 Radiated emission limits

Frequency (MHz) Field Strength(puV/m) Distance(m)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30

1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

A ERINY 4
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TEST PROCEDURES

EUT was placed on a turn table, which is 0.8 meter high above ground for below 1GHz test, and
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which is 1.5 meter high above ground for above 1GHz test.
EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower.
Set the EUT transmit continuously with maximum output power.

The turn table can rotate 360 degrees to determine the position of the maximum emission level.
The antenna can be moved up and down between 1 meter and 4 meters to find out the maximum

emission level. Both horizontal and vertical polarization of the antenna are set on test.
Spectrum analyzer setting parameters please see the below table.

Repeat above procedures until all channels were measured.

Record the results in the test report.

For 9kHz-150kHz

Spectrum Parameters Setting
RBW 300Hz(for Peak&AVG)/CISPR 200Hz(for QP)
VBW 300Hz(for Peak&AVG)/CISPR 200Hz(for QP)
Start frequency 9kHz
Stop frequency 150kHz
Sweep Time Auto
Detector PEAK/QP/AVG
Trace Mode Max Hold

Note : For 9kHz-90kHz&110kHz-150kHz,the detector is average,other frequency is CISPR QP

detector.

For 150kHz-30MHz

Spectrum Parameters Setting
RBW 9kHz
VBW 9kHz

Start frequency 150kHz

Stop frequency 30MHz
Sweep Time Auto

Detector QP
Trace Mode Max Hold

Note : For 150kHz-490kHz,the detector is average,other frequency is CISPR QP detector.
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For 30MHz-1GHz

Spectrum Parameters Setting

RBW 120kHz

VBW 300kHz

Start frequency 30MHz
Stop frequency 1GHz
Sweep Time Auto

Detector QP
Trace Mode Max Hold

For Above 1GHz

Spectrum Parameters Setting
RBW 1MHz

PEAK Measurement AVG Measurement
Duty cycle>98%,VBW=10Hz

VBW 3MHz Duty cycle<<98%,VBW=>1/T
Video bandwidth mode=RMS (power
averaging)
Start frequency 1GHz
Stop frequency 40GHz
Sweep Time Auto
Detector PEAK
Trace Mode Max Hold

Note :
(1) T is the on-time time of the duty cycle,when EUT transmit continuously with maximum output

power,unit is seconds. reference section 2.8 for the on-time time.
(2) Convert the resultant EIRP level to an equivalent electric field strength using the following
relationship:
E = EIRP —20log D + 104.8
where:
E = electric field strength in dBuV/m,
EIRP = equivalent isotropic radiated power in dBm
D = specified measurement distance in meters.
So: E=-27 — 20log 3 + 104.8=68.3 (dBuV/m).
(3) The unwanted emissions which fall in Restricted bands shall not exceed the field strength ,Above
18G test distance is 1m, so the Peak Limit=74+20*log(3/1)=83.54 (dBuV/m).
The Avg Limit=54+20*log(3/1)=63.54 (dBuV/m).

(4) The maximum emissions of the operation frequency bands ,Above 18G test distance is 1m, so the
Peak Limit=68.3+20*og(3/1)=77.84 (dBuV/m).
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6.3. TEST SETUP
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Figure 1. 9kHz to 30MHz radiated emissions test configuration
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Figure 2. 30MHz to 1GHz radiated emissions test configuration
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6.4. DATA SAMPLE
30MHz to 1GHz
No. | Frequency | Reading Correct Result Limit Margin | Remark Pole
(MHz) (dBuV/m) | Factor(dB/m) | (dBuV/m) | (dBuV/m) (dB)
XXX XXX 37.06 -15.48 21.58 40.00 -18.42 QP Vertical
1GHz-18GHz
No. | Frequency | Reading Level Factor Limit Margin Remark Pole
(MH2z) (dBuV/m) | (dBuV/m) (dB) (dBuV/m) (dB)
XXX XXX 49.66 53.43 3.77 74.00 20.57 peak Vertical
XXX XXX 34.98 38.75 3.77 54.00 15.25 AVG Vertical
Above 18GHz
No. | Frequency | Reading Level Factor Limit Margin Remark Pole
(MHz) (dBuV/m) | (dBuV/m) (dB) (dBuV/m) (dB)
XXX XXX 59.22 58.58 -0.64 83.54 24.96 peak Vertical
XXX XXX 53.01 52.37 -0.64 63.54 11.17 AVG Vertical
Frequency (MHz) = Emission frequency in MHz
Ant.Pol. (H/V) = Antenna polarization
Reading (dBuV) = Uncorrected Analyzer / Receiver reading

Correction Factor (dB/m)
Result (dBuV/m)
Limit (dBuV/m)
Margin (dB)

Peak

QP
AVG

= Antenna factor + Cable loss — Amplifier gain
= Reading (dBuV) + Correction Factor (dB/m)

= Limit stated in standard
= Remark Result (dBuV/m) — Limit (dBuV/m)
= Peak Reading

= Quasi-peak Reading

= Average Reading

VYVAYA N

Y 4
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6.5.

TEST RESULTS

Below 1GHz
All models were pretested and only the worst case were recorded in this report. (IEEE 802.11ac VHT40)

Mode: Mode 1/ IEEE 802.11ac VHT40
Temp. /Hum.: 25.1°C /55 %RH
Test Engineer: Tang Shenghui

Probe : Horizontal
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Frequency :5190MHz
Power supply:AC 120V/60Hz
Test Date: 2022-01-06

800 dBuY/m
Limitl: J—
Haigin:
I—I 3
40 $
5
3 x
2
1
o) ,JJU IR L st
'I‘. J‘""“’V I\f L K &J ..wlhlrl‘v"']"rww-w\“”w
JJ Lﬁ,&h/‘lf{‘ﬁw ' l.l‘\'\f\'.fltﬂhﬂ.‘\r*”d ﬁ*nbdfn,\j" A 1-1w
nawm!f']

00

0000 127.00 224.00 121.00 41800 515.00 £12.00 709.00 80600 1000.00 MH=
No. | Freguency Reading | Cormrection Result Limit Over Degree | Height Remark

(MHz) (dBuV) |factor(dB/m)| (dBuV/m) | (dBuV/m) (dB) (deg.) {cm)

1 2094500 54 23 -26.88 2735 43 50 -16.15 167 100 Qr
2 267 6500 54 42 -24 29 3013 4600 -15.87 215 100 Qr
3 500.4500 50.42 -17.30 3312 46.00 -12.88 314 200 QP
4 625.5800 53.95 -14.05 39.90 46.00 -6.10 316 100 QP
5 765.2600 47 56 -11.44 3612 4600 -9.88 0 102 QP
6* 875.8400 53.06 -9 86 4320 4600 -2 80 253 100 QP

2\
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Mode: Mode 1/ IEEE 802.11ac VHT40 Frequency :5190MHz
Temp. /Hum.: 25.1°C /55 %RH Power supply:AC 120V/60Hz
Test Engineer: Tang Shenghui Test Date: 2022-01-06

Probe : Vertical

80.0 dBu¥Y/m

Limat1: —_—

Maigin:

—

e

4

3 J Artru Wil
g J[\‘ N\" " o L"‘ Ul A o n,‘fu'v‘-ﬁﬁwJ.«h.Jer-r" e
w .Id‘UW J\,l».%/ LT bl MY
AR
b Wl
\f‘hﬂrj
0.0
w000 12700 224.00 371.00 418.00 515.00 612.00 709.00 80600 1000.00 MH:=
MNo. | Frequency Reading | Correction Result Limit Over Degree | Height Remark
(MHz) (dBuV) [factor(dB/m)| (dBuV/m) | (dBuV/m) (dB) (deg.) (cm)
1 31.9400 54.02 -27.83 2619 40.00 -13.81 267 100 QP
2 119.2400 50.41 -26.77 2364 4350 -19.86 360 102 QP
3 267.6500 51.01 -24.29 2672 46.00 -19.28 215 100 QP
4 500.4500 48 22 -17.30 3092 46.00 -15.08 191 100 QP
5 6255800 53.95 -14.05 39.90 46.00 -6.10 28 100 QP
6* 875.8400 51.26 -9.86 41.40 46.00 -4.60 169 100 QP
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Mode: Mode 1/ IEEE 802.11ac VHT40 Frequency :5230MHz
Temp. /Hum.: 24.2 C / 48%RH Power supply:AC 120V/60Hz
Test Engineer: Zeng Xianglong Test Date: 2022-03-22

Probe : Horizontal

600 dBu¥/m

Limat1: —_—

Maigin:

-

W T

1 : 4 : f
4, n*\-wﬂkhl""'qwl
- Ry
M | il st
}JM A b
W
n‘ﬁ'hl an" .ﬁﬂ
00
0000 127.00 224.00 32100 418.00 515.00 512,00 709.00 80500 1000.00 MH:z
No. | Frequency Reading | Correction Result Limit Over Degree | Height Remark
(MHz) (dBuV) |factor(dB/m)| (dBuV/m) | (dBuV/m) (dB) (deg.) {cm)
1 138.6400 52 14 -24 99 2715 43 50 -16.35 113 300 QP
2 250.1900 52.35 -24.92 2743 46.00 -18.57 100 100 QP
3 277 3500 53.16 -2393 2923 46.00 -16.77 120 100 QP
4 625.5800 40.91 -14.05 26.86 46.00 -19.14 290 200 QP
5 8254000 3981 -10.60 2921 46.00 -16.79 135 100 QP
g* 875.8400 4212 -9.86 3226 46.00 -13.74 237 200 QP

“\

Y o

J
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Mode: Mode 1/ IEEE 802.11ac VHT40 Frequency :5230MHz
Temp. /Hum.: 24.2 C / 48%RH Power supply:AC 120V/60Hz
Test Engineer: Zeng Xianglong Test Date: 2022-03-22

Probe : Vertical

80.0 dBuv/m
Limitl: p—
HMaigin:
a0 —I
5
1 ®
| 3 % .
/ & w'nHILJ..J\..w
Ly
W ﬂ \\ Jlﬂ W ”l],tpm\m L ,Jﬁ‘ku'{l"q.‘twr"l Rkt wmmhwwwwqu}
l"\ j W q’ ‘! hiey g
¥
oo
w000 127 00 22400 371.00 41800 51500 £12.00 709,00 80600 100000 MH=
No. | Freguency Reading | Correction Result Limit Over Degree | Height Remark
(MHz) (dBuV) |factor{dB/m)| (dBuV/m) | (dBuW/m) (dB) (deg.) {cm)
1 1376700 5752 -25.06 3246 4350 -11.04 258 100 QP
2 230.7900 52 63 -25 86 2677 46.00 -1923 243 100 QP
3 5004500 45 27 -17.30 2797 46.00 -18.03 2 100 QP
4 625.5800 44 54 -14.05 3049 46.00 -15.51 324 100 QP
5 750.7100 39.48 -11.65 2783 46.00 -1817 174 100 QP
6* 875.8400 4584 -9.86 3598 46.00 -10.02 167 200 QP
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Mode: Mode 1/ IEEE 802.11ac VHT40 Frequency :5755MHz
Temp. /Hum.: 25.1°C /55 %RH Power supply:AC 120V/60Hz
Test Engineer: Tang Shenghui Test Date: 2022-01-06

Probe : Horizontal

80.0 dBu¥/m
Limitl: J—
Mamin:
wl | 8 %
2 4
1 JJHWNJW““’”*WJ
S TR ) I S
LTA LA e
Il

hﬂ-ﬂvlﬁ,ﬂll;’

0o

w000 12700 224.00 371.00 1800 515.00 612.00 709,00 80600 100000 MHz
No. | Frequency Reading | Correction Result Limit Owver Degree | Height Remark

(MHz) (dBuV) |factor(dB/m)| (dBuV/m) | (dBuV/m) (dB) (deg.) {cm)

1 120.2100 4899 -26.69 2230 4350 -21.20 360 239 QP
2 209.4500 5265 -26.88 2577 4350 -17.73 143 100 QP
3 447 1000 49.81 -18.28 3153 46.00 -14.47 69 200 QP
4 500.4500 50.09 -17.30 3279 46.00 -13.21 305 200 QP
5 625.5800 54.05 -14.05 40.00 46.00 -6.00 M7 100 QP
6* 8758400 50.86 -9.86 41.00 46.00 -5.00 123 100 QP

@)
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Mode: Mode 1/ IEEE 802.11ac VHT40 Frequency :5755MHz
Temp. /Hum.: 25.1°C /55 %RH Power supply:AC 120V/60Hz
Test Engineer: Tang Shenghui Test Date: 2022-01-06

Probe : Vertical

80.0 dBu¥/m

Limat1: _

-

9 —

o

L
¥
3 4
J At A W.J
Al bt e
Y M..fv'.h..'
AWM Y ’"‘”w “MJ 2 TR
wﬂ
oo
Mo00 12700 22400 32100 41800 515.00 612.00 709,00 80600 1000.00 MH>
No. | Frequency Reading | Correction Result Limit Over Degree | Height Remark
(MHz) (dBuV) |factor{dB/m)| (dBuV/m) | (dBuV/m) (dB) (deg.) {cm)
1 31.9400 5361 2783 2578 40.00 -14 22 263 100 QP
2 191.9900 53.94 -26.69 2725 43.50 -16.25 329 100 QP
3 455.8300 50.31 -18.08 3223 46.00 1377 10 100 QP
4 500.4500 4983 -17.30 3253 46.00 -13.47 207 100 QP
5 625.5800 52.30 -14.05 3825 46.00 -7.75 30 100 QP
6* 875.8400 51.16 -9.86 41.30 46.00 -4.70 176 100 QP

=\

1>
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Mode: Mode 1/ IEEE 802.11ac VHT40 Frequency :5795MHz
Temp. /Hum.: 25.1°C /55 %RH Power supply:AC 120V/60Hz
Test Engineer: Tang Shenghui Test Date: 2022-01-06

Probe : Horizontal

80.0 dBuV/m
Limit1: p—
Magin:
I me— 3
a0 2 $ p b
3 =
: [ ———
f o W 4 UW"WMMWM
R RV VBT, e ot Rt
A
Lf.hfr,.'l,\j,la."
00
0000 12700 22000 .00 1800 515.00 612,00 09.00 80600 1000.00 MHz
No. [ Frequency Reading | Correction Result Limit Over Degree | Height Remark
(MHz) (dBuV) |factor(dB/m)| (dBuV/m) | (dBuV/m) (dB) (deg.) {cm)
1 209 4500 5390 -26.88 2702 4350 -16.48 211 100 QP
2 447 1000 55.01 -18.28 3673 46.00 -9.27 98 200 QP
3 500.4500 4982 -17.30 3252 46.00 -13.48 307 200 QP
4 6255800 54.05 -14.05 40.00 46.00 -6.00 308 100 ar
5 765.2600 46.48 -11.44 35.04 46.00 -10.96 356 100 QP
6* 875.8400 50.86 -9.86 41.00 46.00 -5.00 129 100 QP

P |

I (.Y |
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Mode: Mode 1/ IEEE 802.11ac VHT40 Frequency :5795MHz
Temp. /Hum.: 25.1°C /55 %RH Power supply:AC 120V/60Hz
Test Engineer: Tang Shenghui Test Date: 2022-01-06

Probe : Vertical

800 dBuv/m
Limit1: —_
Margin:
B :
1] K
®
¥ A
2
(IFTVLLY [ THTPR)
' e ‘ ,.lmw»,-h-}\dwm”m*‘*“ A
ﬁ \»j M Illrltl‘ “""urﬁ . ’I'l"‘"'m' ‘\l""»II -,W.W‘J"'P'lm"w Ll
/ 'Lu AL
‘IWJ_ ﬂ'ﬂl x‘r’rl
Ll
]
noon  127.00 224.00 3100 418.00 515.00 £12.00 709.00 B06.00 1000.00 MHz
MNo. | Freguency Reading | Correction Result Limit Over Degree | Height Remark
(MHz) (dBuV) |factor(dB/m)| (dBuV/m) | (dBuW/m) (dB) (deg.) (cm)
1 31.9400 53.45 -27.83 2562 40.00 -14.38 112 200 QP
2 191.0200 5593 -26.60 2933 4350 -14.17 112 100 QP
3 4558300 55.05 -18.08 36.97 46.00 -9.03 228 100 QP
4 500.4500 50.34 -17.30 33.04 46.00 -12.96 204 100 QP
5 625.5800 5219 -14.05 3814 46.00 -7.86 33 100 QP
6* 875.8400 51.26 -9.86 41.40 46.00 -4.60 175 100 QP
Remark:

1 No emission found between lowest internal used/generated frequency to 30MHz.

5 Radiated emissions measured in frequency range from 9 kHz to 1GHz were made with an instrument using
Quasi-peak detector mode.

3 Data of measurement within this frequency range shown “---” in the table above means the reading of
emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to
be measured.

4 The IF bandwidth of Receiver between 30MHz to 1GHz was 120 kHz.
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According to C63.10, if the peak (or quasi-peak) measured value complies with the average limit, it is
unnecessary to perform an average measurement, so AV emission value did not show in below table if the peak
value complies with average limit.

1GHz-18GHz

Mode: Mode 1/ IEEE 802.11a Frequency :5180MHz

Temp. /Hum.:25°C/60%RH Power supply:AC 120V/60Hz

Test Engineer: Lu Qiang Test Date: 2022-01-05

Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1368.4000 67.06 43.41 -23.65 74.00 30.59 200 212 Horizontal
2 1616.2000 61.07 38.28 -22.79 74.00 35.72 200 123 Horizontal
3 2280.4000 63.71 43.47 -20.24 74.00 30.53 200 192 Horizontal
4 4100.8000 55.27 42.60 -12.67 74.00 31.40 200 233 Horizontal
5 7944.9000 48.12 46.25 -1.87 68.30 22.05 200 251 Horizontal
6 10308.8000 45.38 48.17 2.79 68.30 20.13 100 120 Horizontal
Suspected Data List
NO Freg. Reading Level Factor Limit Margin Height Angle Polari
: [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBuV/m] [dB] [cm] [9 ty

1 1368.4000 71.69 48.04 -23.65 74.00 25.96 200 4 Vertical
2 1625.2000 63.27 40.55 -22.72 74.00 33.45 100 358 Vertical
3 2276.8000 63.02 42.75 -20.27 74.00 31.25 100 14 Vertical
4 3194.2000 60.83 44.05 -16.78 68.30 24.25 200 342 Vertical
5 4108.6000 56.13 43.42 -12.71 74.00 30.58 100 144 Vertical
6 7929.5000 48.59 46.41 -2.18 68.30 21.89 100 236 Vertical
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Mode: Mode 1/ IEEE 802.11a

Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang

Page 33 of 171

Frequency :5200MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-05

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polari
: [MHzZ] [dBuV/m] | [dBuV/m] | [dB] [dBuV/m] [dB] [cm] [9 y
1 1368.4000 67.89 44.24 -23.65 74.00 29.76 200 205 Horizontal
2 1618.6000 61.03 38.26 -22.77 74.00 35.74 200 131 Horizontal
3 2279.2000 62.20 41.95 -20.25 74.00 32.05 100 185 Horizontal
4 3194.8000 56.06 39.29 -16.77 68.30 29.01 100 124 Horizontal
5 4106.2000 56.24 43.54 -12.70 74.00 30.46 200 131 Horizontal
6 9324.3000 46.64 47.24 0.60 74.00 26.76 200 59 Horizontal
Suspected Data List
NO Freg. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] | [dB] [dBuV/m] [dB] [cm] [9 y
1 1368.4000 71.04 47.39 -23.65 74.00 26.61 200 34 Vertical
2 1614.4000 63.57 40.76 -22.81 74.00 33.24 100 358 Vertical
3 2281.0000 64.17 43.93 -20.24 74.00 30.07 100 21 Vertical
4 3196.6000 61.33 44.60 -16.73 68.30 23.70 200 336 Vertical
5 4100.2000 54.48 41.81 -12.67 74.00 32.19 200 138 Vertical
6 10113.0000 45.82 48.09 2.27 68.30 20.21 200 216 Vertical
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Mode: Mode 1/ IEEE 802.11a

Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5240MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-05

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.4000 67.89 44.24 -23.65 74.00 29.76 200 308 Horizontal
2 1729.0000 59.25 36.84 -22.41 68.30 31.46 100 1 Horizontal
3 2280.4000 63.85 43.61 -20.24 74.00 30.39 200 192 Horizontal
4 3200.8000 55.39 38.72 -16.67 68.30 29.58 200 76 Horizontal
5 4104.4000 56.28 43.59 -12.69 74.00 30.41 200 144 Horizontal
6 7929.5000 48.66 46.48 -2.18 68.30 21.82 200 292 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1139.8000 65.36 40.71 -24.65 74.00 33.29 200 9 Vertical
2 1368.4000 71.58 47.93 -23.65 74.00 26.07 200 29 Vertical
3 1625.2000 62.85 40.13 -22.72 74.00 33.87 100 8 Vertical
4 2275.6000 64.26 43.98 -20.28 74.00 30.02 100 14 Vertical
5 3193.6000 61.67 44.88 -16.79 68.30 23.42 200 343 Vertical
6 8911.8000 47.29 47.09 -0.20 68.30 21.21 100 223 Vertical

Y |

Vo
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Mode: Mode 1/ IEEE 802.11a

Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency:5745MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freq. Reading Level Factor Limit Margin Height Angle Polarity
' [MHz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.4000 68.74 45.09 -23.65 74.00 28.91 200 201 Horizontal
2 1619.2000 61.20 38.43 -22.77 74.00 35.57 200 119 Horizontal
3 2280.4000 63.07 42.83 -20.24 74.00 31.17 100 83 Horizontal
4 2599.6000 58.62 39.31 -19.31 68.30 28.99 200 4 Horizontal
5 4100.8000 55.42 42.75 -12.67 74.00 31.25 200 154 Horizontal
6 8903.0000 47.52 47.45 -0.07 68.30 20.85 100 222 Horizontal
Suspected Data List
NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
: [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBuV/m] [dB] [cm] [9
1 1368.4000 70.96 47.31 -23.65 74.00 26.69 200 34 Vertical
2 1614.4000 63.43 40.62 -22.81 74.00 33.38 100 360 Vertical
3 2280.4000 63.73 43.49 -20.24 74.00 30.51 100 14 Vertical
4 3192.4000 60.77 43.95 -16.82 68.30 24.35 200 336 Vertical
5 4106.2000 54.45 41.75 -12.70 74.00 32.25 200 137 Vertical
6 8218.8000 48.93 47.27 -1.66 74.00 26.73 100 216 Vertical
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Mode: Mode 1/ IEEE 802.11a

Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang

Page 36 of 171

Frequency:5785MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.4000 68.72 45.07 -23.65 74.00 28.93 200 205 Horizontal
2 1616.2000 60.27 37.48 -22.79 74.00 36.52 200 131 Horizontal
3 2280.4000 63.54 43.30 -20.24 74.00 30.70 200 192 Horizontal
4 3191.2000 56.28 39.44 -16.84 68.30 28.86 200 76 Horizontal
5 4107.4000 55.02 42.32 -12.70 74.00 31.68 200 233 Horizontal
6 8903.0000 47.95 47.88 -0.07 68.30 20.42 100 154 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1140.4000 65.80 41.15 -24.65 74.00 32.85 200 360 Vertical
2 1368.4000 70.84 47.19 -23.65 74.00 26.81 200 28 Vertical
3 1615.6000 63.21 40.41 -22.80 74.00 33.59 100 355 Vertical
4 2281.0000 63.22 42.98 -20.24 74.00 31.02 100 21 Vertical
5 3192.4000 60.48 43.66 -16.82 68.30 24.64 100 336 Vertical
6 8316.7000 48.05 46.54 -1.51 74.00 27.46 100 244 Vertical

N

-
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Mode: Mode 1/ IEEE 802.11a

Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5825MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.4000 71.34 47.69 -23.65 74.00 26.31 200 301 Horizontal
2 1613.2000 61.10 38.28 -22.82 74.00 35.72 200 124 Horizontal
3 2285.8000 63.01 42.81 -20.20 74.00 31.19 100 192 Horizontal
4 3193.6000 57.25 40.46 -16.79 68.30 27.84 100 199 Horizontal
5 4103.2000 56.15 43.47 -12.68 74.00 30.53 200 151 Horizontal
6 8899.7000 47.34 47.30 -0.04 68.30 21.00 200 24 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1368.4000 72.78 49.13 -23.65 74.00 24.87 200 350 Vertical
2 1625.2000 63.06 40.34 -22.72 74.00 33.66 100 358 Vertical
3 2281.0000 63.69 43.45 -20.24 74.00 30.55 100 21 Vertical
4 3190.6000 60.78 43.92 -16.86 68.30 24.38 200 336 Vertical
5 4100.8000 54.96 42.29 -12.67 74.00 31.71 100 144 Vertical
6 8900.8000 47.69 47.65 -0.04 68.30 20.65 100 346 Vertical
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Mode: Mode 1/ IEEE 802.11n HT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5180MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.2500 66.96 43.31 -23.65 74.00 30.69 200 299 Horizontal
2 1710.2500 60.57 38.19 -22.38 68.30 30.11 200 75 Horizontal
3 2276.5000 64.41 4413 -20.28 74.00 29.87 100 184 Horizontal
4 3190.7500 58.87 42.02 -16.85 68.30 26.28 100 83 Horizontal
5 4108.0000 57.55 44.85 -12.70 74.00 29.15 200 143 Horizontal
6 9193.1250 49.02 49.57 0.55 74.00 24.43 200 168 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1368.2500 72.13 48.48 -23.65 74.00 25.52 100 10 Vertical
2 2283.2500 66.64 46.42 -20.22 74.00 27.58 100 16 Vertical
3 3190.7500 63.10 46.25 -16.85 68.30 22.05 200 333 Vertical
4 4103.5000 57.80 45.12 -12.68 74.00 28.88 100 136 Vertical
5 7159.5000 50.22 46.79 -3.43 68.30 21.51 200 177 Vertical
6 9176.6250 47.70 48.26 0.56 74.00 25.74 200 177 Vertical

Y 4
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Mode: Mode 1/ IEEE 802.11n HT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5200MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freq. Reading Level Factor Limit Margin Height Angle Polarity
' [MHz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.2500 68.16 4451 -23.65 74.00 29.49 100 225 Horizontal
2 2281.7500 64.79 44.56 -20.23 74.00 29.44 200 168 Horizontal
3 3189.2500 58.62 41.73 -16.89 68.30 26.57 100 117 Horizontal
4 4095.2500 56.49 43.72 -12.77 74.00 30.28 200 141 Horizontal
5 7690.2500 49.62 47.12 -2.50 74.00 26.88 100 351 Horizontal
6 11477.0000 45.66 50.56 4.90 74.00 23.44 200 358 Horizontal
Suspected Data List
NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
: [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBuV/m] [dB] [cm] [9
1 1140.2500 65.88 41.23 -24.65 74.00 32.77 200 0 Vertical
2 1368.2500 71.52 47.87 -23.65 74.00 26.13 100 359 Vertical
3 1600.0000 64.94 42.02 -22.92 74.00 31.98 200 2 Vertical
4 2280.2500 64.31 44.06 -20.25 74.00 29.94 100 23 Vertical
5 3193.0000 62.90 46.09 -16.81 68.30 2221 200 333 Vertical
6 7717.7500 49.39 47.04 -2.35 74.00 26.96 200 170 Vertical
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Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11n HT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5240MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freq. Reading Level Factor Limit Margin Height Angle Polarity
' [MHz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1366.7500 68.51 44.85 -23.66 74.00 29.15 200 131 Horizontal
2 2275.7500 65.41 45.13 -20.28 74.00 28.87 200 170 Horizontal
3 3195.2500 58.20 41.44 -16.76 68.30 26.86 100 77 Horizontal
4 4106.5000 57.51 44.81 -12.70 74.00 29.19 200 223 Horizontal
5 7937.7500 50.00 47.98 -2.02 68.30 20.32 200 41 Horizontal
6 11389.0000 46.45 51.14 4.69 74.00 22.86 200 312 Horizontal
Suspected Data List
NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
: [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBuV/m] [dB] [cm] [9
1 1369.0000 7177 48.12 -23.65 74.00 25.88 100 4 Vertical
2 1620.2500 63.86 41.10 -22.76 74.00 32.90 100 356 Vertical
3 1735.7500 59.42 37.00 -22.42 68.30 31.30 100 34 Vertical
4 2282.5000 65.56 45.33 -20.23 74.00 28.67 100 20 Vertical
5 3196.0000 63.28 46.54 -16.74 68.30 21.76 100 169 Vertical
6 4109.5000 56.81 44.10 -12.71 74.00 29.90 200 125 Vertical




Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11n HT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5745MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1000.0000 64.59 39.43 -25.16 74.00 34.57 200 79 Horizontal
2 1368.2500 67.41 43.76 -23.65 74.00 30.24 200 137 Horizontal
3 2280.2500 65.92 45.67 -20.25 74.00 28.33 200 169 Horizontal
4 3199.0000 59.76 43.08 -16.68 68.30 25.22 100 118 Horizontal
5 4105.7500 56.59 43.90 -12.69 74.00 30.10 200 105 Horizontal
6 8793.0000 50.09 49.08 -1.01 68.30 19.22 100 265 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1368.2500 71.65 48.00 -23.65 74.00 26.00 100 5 Vertical
2 1617.2500 63.56 40.77 -22.79 74.00 33.23 100 346 Vertical
3 2280.2500 65.74 45.49 -20.25 74.00 28.51 100 16 Vertical
4 3196.0000 62.69 45.95 -16.74 68.30 22.35 200 341 Vertical
5 4103.5000 56.93 44.25 -12.68 74.00 29.75 100 137 Vertical
6 8302.1250 49.36 47.76 -1.60 74.00 26.24 100 269 Vertical




Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11n HT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5785MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.2500 69.02 45.37 -23.65 74.00 28.63 100 144 Horizontal
2 2280.2500 64.07 43.82 -20.25 74.00 30.18 100 191 Horizontal
3 2599.0000 61.01 41.71 -19.30 68.30 26.59 200 29 Horizontal
4 3188.5000 57.61 40.71 -16.90 68.30 27.59 100 77 Horizontal
5 4097.5000 57.61 44.89 -12.72 74.00 29.11 200 150 Horizontal
6 9187.6250 48.46 49.01 0.55 74.00 24.99 100 359 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1364.5000 70.60 46.93 -23.67 74.00 27.07 200 31 Vertical
2 1620.2500 63.92 41.16 -22.76 74.00 32.84 100 359 Vertical
3 2275.7500 64.90 44.62 -20.28 74.00 29.38 100 16 Vertical
4 3192.2500 62.80 45.98 -16.82 68.30 22.32 200 333 Vertical
5 4109.5000 56.51 43.80 -12.71 74.00 30.20 200 11 Vertical
6 7720.5000 50.20 47.87 -2.33 74.00 26.13 200 256 Vertical
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Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11n HT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5825MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freq. Reading Level Factor Limit Margin Height Angle Polarity
' [MHz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.2500 67.55 43.90 -23.65 74.00 30.10 100 237 Horizontal
2 1615.0000 61.05 38.25 -22.80 74.00 35.75 200 76 Horizontal
3 2284.7500 64.33 44.12 -20.21 74.00 29.88 200 177 Horizontal
4 3187.7500 59.02 42.10 -16.92 68.30 26.20 100 122 Horizontal
5 4107.2500 57.96 45.26 -12.70 74.00 28.74 200 150 Horizontal
6 7163.6250 50.67 47.20 -3.47 68.30 21.10 100 96 Horizontal
Suspected Data List
NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
: [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBuV/m] [dB] [cm] [9
1 1140.2500 68.46 43.81 -24.65 74.00 30.19 200 1 Vertical
2 1369.0000 72.91 49.26 -23.65 74.00 24.74 200 345 Vertical
3 1624.7500 64.78 42.05 -22.73 74.00 31.95 100 1 Vertical
4 2285.5000 64.79 44.59 -20.20 74.00 29.41 100 13 Vertical
5 3190.0000 62.44 45.57 -16.87 68.30 22.73 200 338 Vertical
6 4108.7500 56.56 43.85 -12.71 74.00 30.15 200 128 Vertical
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Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11n HT40
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5190MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.2500 67.47 43.82 -23.65 74.00 30.18 100 148 Horizontal
2 2275.7500 64.86 44,58 -20.28 74.00 29.42 200 176 Horizontal
3 3193.0000 58.17 41.36 -16.81 68.30 26.94 100 121 Horizontal
4 4103.5000 58.27 45.59 -12.68 74.00 28.41 200 149 Horizontal
5 7732.8750 49.96 47.71 -2.25 74.00 26.29 200 238 Horizontal
6 9505.2500 47.98 48.82 0.84 68.30 19.48 200 356 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1125.2500 66.33 41.60 -24.73 74.00 32.40 200 1 Vertical
2 1368.2500 72.34 48.69 -23.65 74.00 25.31 200 34 Vertical
3 1619.5000 63.81 41.04 -22.77 74.00 32.96 100 356 Vertical
4 2279.5000 65.88 45.63 -20.25 74.00 28.37 100 28 Vertical
5 3190.0000 63.15 46.28 -16.87 68.30 22.02 200 14 Vertical
6 4105.7500 57.49 44.80 -12.69 74.00 29.20 200 352 Vertical
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Test Engineer: Lu Qiang
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Frequency :5230MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1367.5000 67.01 43.36 -23.65 74.00 30.64 100 149 Horizontal
2 1620.2500 61.55 38.79 -22.76 74.00 35.21 200 81 Horizontal
3 2280.2500 66.89 46.64 -20.25 74.00 27.36 200 94 Horizontal
4 3188.5000 58.60 41.70 -16.90 68.30 26.60 100 130 Horizontal
5 4104.2500 56.29 43.60 -12.69 74.00 30.40 200 148 Horizontal
6 7709.5000 49.90 47.49 -2.41 74.00 26.51 100 246 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1140.2500 65.40 40.75 -24.65 74.00 33.25 100 355 Vertical
2 1369.0000 71.70 48.05 -23.65 74.00 25.95 200 41 Vertical
3 1625.5000 63.28 40.56 -22.72 74.00 33.44 100 1 Vertical
4 2282.5000 64.63 44.40 -20.23 74.00 29.60 100 20 Vertical
5 3193.7500 62.84 46.05 -16.79 68.30 22.25 200 14 Vertical
6 4105.7500 56.72 44.03 -12.69 74.00 29.97 200 14 Vertical




Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11n HT40
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5755MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1000.0000 65.25 40.09 -25.16 74.00 33.91 200 75 Horizontal
2 1368.2500 68.62 44.97 -23.65 74.00 29.03 100 148 Horizontal
3 2285.5000 66.07 45.87 -20.20 74.00 28.13 200 177 Horizontal
4 3194.5000 58.20 41.42 -16.78 68.30 26.88 100 81 Horizontal
5 4106.5000 56.73 44.03 -12.70 74.00 29.97 200 149 Horizontal
6 8894.7500 48.64 48.51 -0.13 68.30 19.79 200 48 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1125.2500 65.34 40.61 -24.73 74.00 33.39 200 14 Vertical
2 1368.2500 72.16 48.51 -23.65 74.00 25.49 200 34 Vertical
3 2280.2500 67.19 46.94 -20.25 74.00 27.06 100 14 Vertical
4 3192.2500 62.29 45.47 -16.82 68.30 22.83 200 343 Vertical
5 4104.2500 56.31 43.62 -12.69 74.00 30.38 200 14 Vertical
6 8698.1250 49.12 48.74 -0.38 68.30 19.56 100 176 Vertical
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Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11n HT40
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5795MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freq. Reading Level Factor Limit Margin Height Angle Polarity
' [MHz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.2500 67.88 44.23 -23.65 74.00 29.77 100 148 Horizontal
2 2281.7500 66.02 45.79 -20.23 74.00 28.21 200 176 Horizontal
3 3193.0000 59.45 42.64 -16.81 68.30 25.66 100 128 Horizontal
4 4108.7500 56.41 43.70 -12.71 74.00 30.30 200 149 Horizontal
5 7735.6250 49.91 47.68 -2.23 74.00 26.32 200 182 Horizontal
6 11395.8750 46.85 51.54 4.69 74.00 22.46 100 239 Horizontal
Suspected Data List
NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
: [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBuV/m] [dB] [cm] [9
1 1139.5000 68.17 43.52 -24.65 74.00 30.48 100 8 Vertical
2 1367.5000 73.65 50.00 -23.65 74.00 24.00 200 33 Vertical
3 2280.2500 66.02 45.77 -20.25 74.00 28.23 100 14 Vertical
4 3189.2500 62.38 45.49 -16.89 68.30 22.81 200 337 Vertical
5 4105.7500 58.41 45.72 -12.69 74.00 28.28 100 143 Vertical
6 7719.1250 49.62 47.28 -2.34 74.00 26.72 100 299 Vertical




Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11ac VHT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5180MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1367.5000 69.33 45.68 -23.65 74.00 28.32 200 20 Horizontal
2 1625.5000 61.02 38.30 -22.72 74.00 35.70 200 116 Horizontal
3 2284.0000 63.78 43.57 -20.21 74.00 30.43 200 177 Horizontal
4 3197.5000 59.71 43.00 -16.71 68.30 25.30 100 121 Horizontal
5 4098.2500 56.61 43.90 -12.71 74.00 30.10 200 230 Horizontal
6 8896.1250 49.26 49.16 -0.10 68.30 19.14 200 150 Horizontal
Suspected Data List
NO Freg. Reading Level Factor Limit Margin Height Angle Polari
| [MHZ] | [dBuV/m] |[dBuV/m]| [dB] | [dBuV/m] [dB] [om] 9 t
1 1140.2500 67.06 42.41 -24.65 74.00 31.59 200 360 Vertical
2 1369.7500 69.96 46.32 -23.64 74.00 27.68 100 27 Vertical
3 2284.7500 65.36 45.15 -20.21 74.00 28.85 100 27 Vertical
4 3189.2500 62.63 45.74 -16.89 68.30 22.56 100 182 Vertical
5 4100.5000 56.36 43.69 -12.67 74.00 30.31 200 130 Vertical
6 10412.7500 46.57 49.42 2.85 68.30 18.88 200 1 Vertical
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Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11ac VHT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5200MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freq. Reading Level Factor Limit Margin Height Angle Polarity
' [MHz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1000.0000 65.63 40.47 -25.16 74.00 33.53 200 88 Horizontal
2 1368.2500 68.98 45.33 -23.65 74.00 28.67 100 316 Horizontal
3 2282.5000 65.06 44.83 -20.23 74.00 29.17 200 175 Horizontal
4 3193.7500 58.76 41.97 -16.79 68.30 26.33 100 121 Horizontal
5 4099.7500 57.32 44.64 -12.68 74.00 29.36 200 155 Horizontal
6 7732.8750 49.34 47.09 -2.25 74.00 26.91 100 35 Horizontal
Suspected Data List
NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
: [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBuV/m] [dB] [cm] [9
1 1125.2500 65.62 40.89 -24.73 74.00 33.11 200 360 Vertical
2 1369.0000 71.20 47.55 -23.65 74.00 26.45 100 14 Vertical
3 1617.2500 63.39 40.60 -22.79 74.00 33.40 100 1 Vertical
4 2284.0000 64.56 44.35 -20.21 74.00 29.65 100 14 Vertical
5 3198.2500 62.33 45.63 -16.70 68.30 22.67 200 20 Vertical
6 4094.5000 57.30 44.52 -12.78 74.00 29.48 200 128 Vertical
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Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11ac VHT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5240MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-06

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.2500 67.40 43.75 -23.65 74.00 30.25 100 155 Horizontal
2 2277.2500 65.05 44,78 -20.27 74.00 29.22 200 176 Horizontal
3 3193.7500 58.47 41.68 -16.79 68.30 26.62 100 121 Horizontal
4 4107.2500 57.37 44.67 -12.70 74.00 29.33 200 230 Horizontal
5 7737.0000 50.21 47.98 -2.23 74.00 26.02 200 51 Horizontal
6 8702.2500 48.58 48.23 -0.35 68.30 20.07 100 204 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1368.2500 70.43 46.78 -23.65 74.00 27.22 100 46 Vertical
2 1619.5000 63.38 40.61 -22.77 74.00 33.39 100 1 Vertical
3 2281.7500 64.05 43.82 -20.23 74.00 30.18 100 20 Vertical
4 3199.0000 62.09 45.41 -16.68 68.30 22.89 100 181 Vertical
5 4110.2500 58.32 45.61 -12.71 74.00 28.39 100 141 Vertical
6 7171.8750 50.54 46.99 -3.55 68.30 21.31 200 252 Vertical
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Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11ac VHT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5745MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-07

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.2500 67.69 44.04 -23.65 74.00 29.96 100 161 Horizontal
2 1615.0000 60.55 37.75 -22.80 74.00 36.25 100 26 Horizontal
3 2277.2500 65.16 44.89 -20.27 74.00 29.11 200 176 Horizontal
4 3188.5000 58.28 41.38 -16.90 68.30 26.92 100 127 Horizontal
5 4100.5000 57.07 44.40 -12.67 74.00 29.60 200 148 Horizontal
6 9334.7500 49.33 49.90 0.57 74.00 24.10 100 44 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1125.2500 66.16 41.43 -24.73 74.00 32.57 200 14 Vertical
2 1366.7500 70.86 47.20 -23.66 74.00 26.80 100 358 Vertical
3 1624.7500 63.04 40.31 -22.73 74.00 33.69 100 1 Vertical
4 2278.7500 65.22 44.96 -20.26 74.00 29.04 100 20 Vertical
5 3190.7500 62.93 46.08 -16.85 68.30 22.22 200 338 Vertical
6 4101.2500 57.12 44.44 -12.68 74.00 29.56 100 148 Vertical




Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11ac VHT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5785MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-07

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1125.2500 60.32 35.59 -24.73 74.00 38.41 100 182 Horizontal
2 1369.0000 67.17 43.52 -23.65 74.00 30.48 100 235 Horizontal
3 2281.0000 66.93 46.69 -20.24 74.00 27.31 200 248 Horizontal
4 3198.2500 57.86 41.16 -16.70 68.30 27.14 100 88 Horizontal
5 4103.5000 57.61 44.93 -12.68 74.00 29.07 200 146 Horizontal
6 7961.1250 49.48 47.48 -2.00 68.30 20.82 200 285 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1139.5000 66.80 42.15 -24.65 74.00 31.85 200 14 Vertical
2 1368.2500 71.89 48.24 -23.65 74.00 25.76 100 337 Vertical
3 1625.5000 65.46 42.74 -22.72 74.00 31.26 100 358 Vertical
4 2278.7500 65.07 44.81 -20.26 74.00 29.19 100 15 Vertical
5 3196.0000 64.56 47.82 -16.74 68.30 20.48 200 343 Vertical
6 4106.5000 56.49 43.79 -12.70 74.00 30.21 200 14 Vertical
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Mode: Mode 1/ IEEE 802.11ac VHT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5825MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-07

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1363.0000 64.95 41.27 -23.68 74.00 32.73 200 305 Horizontal
2 1591.7500 60.83 37.92 -22.91 74.00 36.08 200 81 Horizontal
3 2281.0000 64.94 44.70 -20.24 74.00 29.30 200 176 Horizontal
4 3193.0000 58.08 41.27 -16.81 68.30 27.03 100 121 Horizontal
5 4108.0000 56.92 44.22 -12.70 74.00 29.78 200 245 Horizontal
6 8124.7500 48.62 47.50 -1.12 74.00 26.50 100 104 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1125.2500 65.97 41.24 -24.73 74.00 32.76 200 359 Vertical
2 1369.0000 72.09 48.44 -23.65 74.00 25.56 200 28 Vertical
3 1624.7500 63.53 40.80 -22.73 74.00 33.20 100 360 Vertical
4 2275.7500 64.92 44.64 -20.28 74.00 29.36 100 21 Vertical
5 3193.0000 63.79 46.98 -16.81 68.30 21.32 200 345 Vertical
6 4104.2500 57.55 44.86 -12.69 74.00 29.14 100 141 Vertical




Report No.: E202112276794-16

Mode: Mode 1/ IEEE 802.11ac VHT40
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5190MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-07

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1369.0000 68.42 44.77 -23.65 74.00 29.23 100 148 Horizontal
2 2276.5000 66.31 46.03 -20.28 74.00 27.97 200 177 Horizontal
3 3198.2500 58.21 41,51 -16.70 68.30 26.79 100 128 Horizontal
4 4106.5000 56.83 44.13 -12.70 74.00 29.87 200 231 Horizontal
5 7166.3750 50.53 47.04 -3.49 68.30 21.26 200 241 Horizontal
6 9310.0000 47.63 48.27 0.64 74.00 25.73 100 259 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1140.2500 66.34 41.69 -24.65 74.00 32.31 100 338 Vertical
2 1369.0000 71.41 47.76 -23.65 74.00 26.24 100 304 Vertical
3 1620.2500 63.81 41.05 -22.76 74.00 32.95 100 360 Vertical
4 2280.2500 66.73 46.48 -20.25 74.00 27.52 100 20 Vertical
5 3194.5000 63.25 46.47 -16.78 68.30 21.83 200 21 Vertical
6 4101.2500 56.83 44.15 -12.68 74.00 29.85 200 176 Vertical
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Mode: Mode 1/ IEEE 802.11ac VHT40
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang

Page 55 of 171

Frequency :5230MHz
Power supply:AC 120V/60Hz

Test Date: 2022-01-07

1 1125.2500 60.73 36.00 -24.73 74.00 38.00 100 173 Horizontal
2 1369.0000 67.67 44.02 -23.65 74.00 29.98 100 149 Horizontal
3 2275.7500 65.31 45.03 -20.28 74.00 28.97 200 175 Horizontal
4 3191.5000 57.90 41.06 -16.84 68.30 27.24 100 116 Horizontal
5 4105.0000 56.13 43.44 -12.69 74.00 30.56 200 242 Horizontal
6 7727.3750 50.26 47.97 -2.29 74.00 26.03 200 252 Horizontal

1 1125.2500 65.95 41.22 -24.73 74.00 32.78 200 4 Vertical
2 1368.2500 72.33 48.68 -23.65 74.00 25.32 200 41 Vertical
3 2280.2500 64.98 44,73 -20.25 74.00 29.27 100 27 Vertical
4 3190.7500 63.24 46.39 -16.85 68.30 21.91 200 344 Vertical
5 4105.7500 57.18 44.49 -12.69 74.00 29.51 100 149 Vertical
6 6006.2500 52.71 45.06 -7.65 68.30 23.24 200 360 Vertical

1368.2499

-23.65

50.36

26.71

54.00

27.29

200

41

Vertical
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Mode: Mode 1/ IEEE 802.11ac VHT40 Frequency :5755MHz
Temp. /Hum.:25°C/60%RH Power supply:AC 120V/60Hz
Test Engineer: Chen Xiaocong Test Date: 2022-01-07

1 1368.2500 70.22 46.57 -23.65 74.00 27.43 200 160 Horizontal
2 1756.0000 63.94 41.55 -22.39 68.30 26.75 100 205 Horizontal
3 2283.2500 64.23 44.01 -20.22 74.00 29.99 200 352 Horizontal
4 4105.7500 56.97 44.28 -12.69 74.00 29.72 200 307 Horizontal
5 7723.2500 50.43 48.11 -2.32 74.00 25.89 100 27 Horizontal
6 9311.3750 48.25 48.89 0.64 74.00 25.11 100 358 Horizontal
1 1141.0000 66.94 42.30 -24.64 74.00 31.70 200 179 Vertical
2 1368.2500 73.19 49.54 -23.65 74.00 24.46 200 199 Vertical
3 1754.5000 66.77 44.36 -22.41 68.30 23.94 200 340 Vertical
4 2275.7500 64.21 43.93 -20.28 74.00 30.07 100 187 Vertical
5 3190.7500 64.62 47.77 -16.85 68.30 20.53 200 153 Vertical
6 8907.1250 49.23 49.09 -0.14 68.30 19.21 100 360 Vertical

1 1368.2514 -23.65 50.17 26.52 54.00 27.48 200 219 Vertical

g A
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Mode: Mode 1/ IEEE 802.11ac VHT40
Temp. /Hum.:25°C/60%RH
Test Engineer: Chen Xiaocong

Frequency :5795MHz
Power supply:AC 120V/60Hz
Test Date: 2022-01-07

1 1368.2500 67.29 43.64 -23.65 74.00 30.36 200 122 Horizontal
2 2285.5000 63.27 43.07 -20.20 74.00 30.93 200 351 Horizontal
3 3196.0000 57.90 41.16 -16.74 68.30 27.14 200 339 Horizontal
4 4096.7500 56.85 4411 -12.74 74.00 29.89 200 4 Horizontal
5 7159.5000 49.42 45.99 -3.43 68.30 22.31 100 1 Horizontal
6 10081.3750 46.14 48.06 1.92 68.30 20.24 100 150 Horizontal

1368.2516

-23.65

50.10

26.45

54.00

27.55

200

217

Vertical

1 1368.2500 72.04 48.39 -23.65 74.00 25.61 200 203 Vertical ;‘
2 2281.7500 64.02 43.79 -20.23 74.00 30.21 100 190 Vertical )
3 3193.0000 62.71 45.90 -16.81 68.30 22.40 200 163 Vertical

4 4104.2500 56.29 43.60 -12.69 74.00 30.40 200 319 Vertical -
5 8640.3750 48.03 47.22 -0.81 68.30 21.08 200 265 Vertical

6 10194.1250 44.97 47.62 2.65 68.30 20.68 200 156 Vertical
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Mode: Mode 1/ IEEE 802.11ac VHT80
Temp. /Hum.:25°C/60%RH

Test Engineer: Chen Xiaocong
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Frequency :5210MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-07

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 1368.2500 68.74 45.09 -23.65 74.00 28.91 200 128 Horizontal
2 2286.2500 63.99 43.79 -20.20 74.00 30.21 200 20 Horizontal
3 3838.0000 55.25 42.00 -13.25 74.00 32.00 200 169 Horizontal
4 4115.5000 56.80 44.06 -12.74 74.00 29.94 200 68 Horizontal
5 7632.5000 49.34 46.63 -2.71 74.00 27.37 100 340 Horizontal
6 9186.2500 46.91 47.46 0.55 74.00 26.54 200 313 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 1140.2500 68.70 44.05 -24.65 74.00 29.95 100 163 Vertical
2 1369.0000 71.62 47.97 -23.65 74.00 26.03 100 197 Vertical
3 1748.5000 69.48 47.04 -22.44 68.30 21.26 200 118 Vertical
4 2280.2500 66.71 46.46 -20.25 74.00 27.54 100 203 Vertical
5 3192.2500 63.75 46.93 -16.82 68.30 21.37 200 165 Vertical
6 7145.7500 49.24 45,78 -3.46 68.30 22.52 100 74 Vertical

Y 4
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Mode: Mode 1/ IEEE 802.11ac VHT80
Temp. /Hum.:25°C/60%RH
Test Engineer: Chen Xiaocong

Frequency :5775MHz
Power supply:AC 120V/60Hz
Test Date: 2022-01-07

1 1368.2500 68.02 44.37 -23.65 74.00 29.63 200 359 Horizontal
2 2283.2500 64.21 43.99 -20.22 74.00 30.01 200 9 Horizontal
3 3193.7500 58.02 41.23 -16.79 68.30 27.07 100 272 Horizontal
4 4103.5000 57.22 44,54 -12.68 74.00 29.46 200 22 Horizontal
5 7152.6250 50.09 46.73 -3.36 68.30 21.57 100 224 Horizontal
6 10477.3750 46.33 49.81 3.48 68.30 18.49 100 237 Horizontal

1 1366.7500 73.96 50.30 -23.66 74.00 23.70 100 231 Vertical
2 2278.7500 64.85 44.59 -20.26 74.00 29.41 100 205 Vertical
3 3187.7500 63.55 46.63 -16.92 68.30 21.67 200 158 Vertical
4 4105.0000 56.87 4418 -12.69 74.00 29.82 200 319 Vertical
5 5918.5000 62.05 53.55 -8.50 68.30 14.75 200 211 Vertical
6 9200.0000 48.52 49.06 0.54 68.30 19.24 100 80 Vertical

1366.7498

-23.66

49.16

25.50

54.00

28.50

100

231

Vertical
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18GHz -40GHz
Pre-scan all modes and recorded the worst case results in this report (IEEE 802.11n HT20)

Mode: Mode 1/ IEEE802.11n HT20 Frequency :5180MHz

Temp. /Hum.:25°C/60%RH Power supply:AC 120V/60Hz

Test Engineer: Lu Qiang Test Date: 2022-01-19

Suspected Data List
NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 18280.5000 58.99 47.42 -11.57 83.54 36.12 150 335 Horizontal
2 22035.9000 56.03 46.10 -9.93 83.54 37.44 150 262 Horizontal
3 25084.0000 55.79 48.01 -7.78 77.84 29.83 150 118 Horizontal
4 29056.1000 58.49 50.47 -8.02 77.84 27.37 150 35 Horizontal
5 33035.9000 60.57 51.27 -9.30 77.84 26.57 150 200 Horizontal
6 39573.2000 54.74 53.32 -1.42 77.84 24.52 150 0 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] | [dB] [dBuV/m] [dB] [cm] [9 y )

1 19002.1000 57.88 46.79 -11.09 83.54 36.75 150 350 Vertical
2 22295.5000 55.80 46.19 -9.61 83.54 37.35 150 164 Vertical
3 25005.9000 54.83 46.94 -7.89 77.84 30.90 150 58 Vertical
4 29592.9000 57.98 50.19 -7.79 77.84 27.65 150 79 Vertical
5 37471.1000 57.43 52.28 -5.15 77.84 25.56 150 216 Vertical
6 39964.8000 54.39 53.38 -1.01 77.84 24.46 150 154 Vertical
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Mode: Mode 1/ IEEE802.11n HT20 Frequency :5200MHz

Temp. /Hum.:25°C/60%RH Power supply:AC 120V/60Hz

Test Engineer: Lu Qiang Test Date: 2022-01-19

Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarity
' [MHz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 18379.5000 58.02 46.48 -11.54 83.54 37.06 150 242 Horizontal
2 21498.0000 57.03 47.02 -10.01 77.84 30.82 150 273 Horizontal
3 23716.7000 55.03 46.48 -8.55 83.54 37.06 150 325 Horizontal
4 28334.5000 57.64 49.57 -8.07 77.84 28.27 150 304 Horizontal
5 34204.1000 60.58 51.60 -8.98 77.84 26.24 150 149 Horizontal
6 39920.8000 54.28 53.23 -1.05 77.84 24.61 150 294 Horizontal
Suspected Data List
NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
: [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBuV/m] [dB] [cm] [9

1 18434.5000 59.08 47.57 -11.51 83.54 35.97 150 191 Vertical
2 20190.1000 57.80 47.09 -10.71 83.54 36.45 150 150 Vertical
3 23789.3000 55.48 47.00 -8.48 83.54 36.54 150 109 Vertical
4 28096.9000 57.60 49.35 -8.25 77.84 28.49 150 150 Vertical
5 31224.2000 59.82 51.40 -8.42 83.54 32.14 150 354 Vertical
6 39574.3000 54.64 53.22 -1.42 77.84 24.62 150 57 Vertical
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Mode: Mode 1/ IEEE802.11n HT20 Frequency :5240MHz
Temp. /Hum.:25°C/60%RH Power supply:AC 120V/60Hz
Test Engineer: Lu Qiang Test Date: 2022-01-19

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 18319.0000 58.55 46.99 -11.56 83.54 36.55 150 253 Horizontal
2 20609.2000 56.96 46.54 -10.42 83.54 37.00 150 222 Horizontal
3 23783.8000 55.13 46.65 -8.48 83.54 36.89 150 160 Horizontal
4 29585.2000 57.58 49.78 -7.80 77.84 28.06 150 346 Horizontal
5 34171.1000 60.38 51.38 -9.00 77.84 26.46 150 108 Horizontal
6 37934.2000 56.04 52.62 -3.42 77.84 25.22 150 160 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 18377.3000 58.26 46.72 -11.54 83.54 36.82 150 107 Vertical
2 19358.5000 58.31 47.31 -11.00 83.54 36.23 150 241 Vertical
3 21334.1000 56.75 46.59 -10.16 83.54 36.95 150 128 Vertical
4 27691.0000 57.17 49.02 -8.15 77.84 28.82 150 231 Vertical
5 35447.1000 59.72 51.10 -8.62 77.84 26.74 150 6 Vertical
6 39600.7000 54.77 53.40 -1.37 77.84 24.44 150 251 Vertical

7 0N, N\N
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Mode: Mode 1/ IEEE802.11n HT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang

Page 63 of 171

Frequency :5745MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-19

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 18101.2000 58.60 46.97 -11.63 83.54 36.57 150 45 Horizontal
2 20079.0000 56.77 45.97 -10.80 83.54 37.57 150 6 Horizontal
3 23050.1000 55.26 46.35 -8.91 83.54 37.19 150 293 Horizontal
4 26862.7000 55.90 48.16 -7.74 77.84 29.68 150 148 Horizontal
5 30885.4000 58.73 50.29 -8.44 77.84 27.55 150 117 Horizontal
6 37995.8000 56.05 52.86 -3.19 77.84 24.98 150 358 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 18349.8000 59.69 48.14 -11.55 83.54 35.40 150 253 Vertical
2 21825.8000 56.35 46.40 -9.95 77.84 31.44 150 6 Vertical
3 24398.7000 55.94 47.78 -8.16 77.84 30.06 150 294 Vertical
4 28378.5000 57.12 49.08 -8.04 77.84 28.76 150 77 Vertical
5 31222.0000 59.53 51.12 -8.41 83.54 32.42 150 305 Vertical
6 38099.2000 56.88 53.84 -3.04 77.84 24.00 150 243 Vertical
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Mode: Mode 1/ IEEE802.11n HT20
Temp. /Hum.:25°C/60%RH
Test Engineer: Lu Qiang
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Frequency :5785MHz

Power supply:AC 120V/60Hz
Test Date: 2022-01-19

Suspected Data List

NO Freg. Reading Level Factor Limit Margin Height Angle Polarity
' [MHZz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 18540.1000 58.18 46.73 -11.45 83.54 36.81 150 325 Horizontal
2 19827.1000 57.13 46.27 -10.86 83.54 37.27 150 109 Horizontal
3 25486.6000 54.99 47.17 -7.82 77.84 30.67 150 243 Horizontal
4 29150.7000 57.30 49.26 -8.04 77.84 28.58 150 336 Horizontal
5 31252.8000 59.99 51.50 -8.49 83.54 32.04 150 359 Horizontal
6 37429.3000 57.72 52.43 -5.29 77.84 25.41 150 57 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHz] [dBuV/m] | [dBuV/m] |  [dB] [dBuV/m] [dB] [cm] [9 y
1 18884.4000 58.01 46.80 -11.21 83.54 36.74 150 283 Vertical
2 20607.0000 56.65 46.22 -10.43 83.54 37.32 150 251 Vertical
3 26747.2000 55.26 47.59 -7.67 77.84 30.25 150 354 Vertical
4 29841.5000 57.86 49.83 -8.03 77.84 28.01 150 324 Vertical
5 32458.4000 59.64 51.00 -8.64 77.84 26.84 150 273 Vertical
6 37416.1000 57.65 52.31 -5.34 77.84 25.53 150 251 Vertical

2\
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Mode: Mode 1/ IEEE802.11n HT20 Frequency :5825MHz
Temp. /Hum.:25°C/60%RH Power supply:AC 120V/60Hz
Test Engineer: Lu Qiang Test Date: 2022-01-19

Suspected Data List

NO Freq. Reading Level Factor Limit Margin Height Angle Polarit
: [MHZ] [dBuV/m] | [dBuV/m] | [dB] [dBuV/m] [dB] [cm] [9 y
1 19472.9000 57.89 46.95 -10.94 83.54 36.59 150 324 Horizontal
2 22093.1000 56.88 47.02 -9.86 83.54 36.52 150 303 Horizontal
3 23856.4000 55.99 47.58 -8.41 83.54 35.96 150 293 Horizontal
4 28396.1000 56.98 48.96 -8.02 77.84 28.88 150 344 Horizontal
5 31288.0000 59.56 50.97 -8.59 83.54 32.57 150 251 Horizontal
6 36843.0000 58.57 51.64 -6.93 77.84 26.20 150 360 Horizontal
Suspected Data List
NO Freq. Reading Level Factor Limit Margin Height Angle Polarity
' [MHz] [dBuV/m] | [dBuV/m] [dB] [dBpV/m] [dB] [cm] [9
1 18486.2000 58.58 47.10 -11.48 83.54 36.44 150 160 Vertical
2 20513.5000 57.52 47.04 -10.48 83.54 36.50 150 2 Vertical
3 23805.8000 56.92 48.46 -8.46 83.54 35.08 150 47 Vertical
4 27193.8000 56.30 48.31 -7.99 77.84 29.53 150 315 Vertical
5 31065.8000 59.92 51.53 -8.39 77.84 26.31 150 47 Vertical
6 39657.9000 54.38 53.07 -1.31 77.84 24.77 150 315 Vertical
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7. RESTRICTED BANDS OF OPERATION

7.1. LIMITS

Section 15.407(b)(10) The provisions of 815.205 apply to intentional radiators operating under this section.
15.205(a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted in any of the

frequency bands listed below:
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MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35 - 5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125 - 4.128 25.5 - 25.67 1300 - 1427 8.025- 8.5
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215 - 6.218 74.8-75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25- 13.4
6.31175 - 6.31225 123 -138 2200 - 2300 14.47 - 145
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35 - 16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72 - 173.2 3332 - 3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 A

7.2. TEST PROCEDURES

1) The EUT is placed on a turntable, which is 1.5m above the ground plane.

2) The turntable shall be rotated for 360 degrees to determine the position of maximum emission level.

3) EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the highest
emission.

4) Set the spectrum analyzer in the following setting in order to capture the lower and upper band-edges of the
emission:
a) The frequency above 1GHz, for Peak detector: Set RBW=1MHz, RBW=3MHz.

b) The frequency above 1GHz, for Avg detector: Set RBW=1MHz, if the EUT is configured to transmit
with duty cycle =98%, set VBW<RBW/100(i.e.,10Hz) but not less than 10 Hz, Where duty cycle is
defined in section 2.8.
5) Repeat the procedures until all the PEAK and AVERAGE versus polarization are measured.
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7.3. TEST SETUP
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7.4. TEST RESULTS
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Temp: 25°C; Humi:60%RH

Power supply: AC 120V/60Hz

Test Engineer: Lu Qiang

Test Date: 2022-01-05 to 2022-03-23

Pre-scan all modes and recorded the worst case results in this report.

802.11a mode/5180MHz

Detector mode: Peak

140 —
130 4+
120+
110+
100 4
90 4
80 +
704
60 +

Level[dBpy/m]

Polarity: Horizontal

1
50 4 Lol s
40 4+
304+
204+
10+
EOOOSG 5 04:15G 5 O:BG 5 1:5G 5 1:56 5 1;356 5 2:2G 5 2;56 5 2:9G 3 3;56
Frequency[Hz]
Detector mode: Peak Polarity: Vertical
140
130 4+
120 +
1104+ e
100 +
. 90 4+
§ 80 +
g 70 + @l
2 60t *’
- 50f
404+
304+
20+
10 4+
EOOOSG 5 04:15G 5 O:BG 5 1:5G 5 1:56 5 1;356 5 2:2G 5 2;56 5 2:9G 3 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBpV/m dB dBuV/m dB cm °
1 5141.0450 43.58 57.54 13.96 74.00 16.46 200 26 Horizontal /
2 5150.0000 40.33 54.10 13.77 74.00 19.90 100 142 Horizontal /
3 | 51785650 | 82.86 97.33 1447 | 6830 | -29.03 | 200 26 | Horizontal | No limit
1 5147.1000 54.45 68.28 13.83 74.00 5.72 100 27 Vertical /
2 5150.0000 48.77 62.54 13.77 74.00 11.46 200 142 Vertical /
3 | 51784250 | 92.01 10647 | 1446 | 6830 | -38.17 | 100 34 Vertical | No limit

@)
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802.11a mode/5180MHz
Detector mode: Average Polarity: Horizontal
140 +
130 +
120 +
110 +
100 +
. 90 +
-E 80 + (
2 70t f |
L ‘ﬂ'// \\-‘.
- spf . -
40 " *
30+
20+
10+
SOOOSG 5 OiSG 5 O:BG 51 iSG 5 1:5G 5 15:55(3 5 2:2G 5 2%56 5 2:9G 5 3;56
Frequency[Hz]
Detector mode: Average Polarity: Vertical
140 +
130 +
120 +
110 +
100 + e
= 90 + .l Nw
= of l
g 70+ , k|
T s0+
- st -
40
30+
20+
10+
SOOOSG 5 04:156 5 O:BG 51 iSG 5 1:5(3 5 1é56 5 Z:ZG 5 2%56 5 Z:QG 5 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBuV/m dB dBuV/m dB cm 7
1 5148.4300 31.26 45.06 13.80 54.00 8.94 200 218 Horizontal /
2 5150.0000 30.76 44.53 13.77 54.00 9.47 100 142 Horizontal /
1 5148.6400 38.01 51.81 13.80 54.00 2.19 100 26 Vertical /
2 | 5150.0000 38.29 52.06 13.77 54.00 1.94 100 26 Vertical /

=\

1>
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802.11a mode/5200MHz
Detector mode: Peak Polarity: Horizontal
140
130 +
120 +
110 4+
1001 »
_ o4
é_ 804
g 70+
% 60 + &
- &50f * IS
4014+
304+
204+
104
50025G 5 UéSG 5 :G 5 1I=35G 5 1=TG 5 2[:)56 5 2:4G 5 2;56 5 3:1G 5 3;56
Frequency[Hz]
Detector mode: Peak Polarity: Vertical
140
130 +
120 +
11014 e
100 4
_ o4
§ 804
g 70 4+
£ 60+
- 50 f ot TN B . Y PO U VS
4014+
304+
204
104
50025G 5 0(:35G 5 :G 5 11:35G 5 1:TG 5 2[:)56 5 2:4G 5 2;56 5 3:1G 5 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBpuV/m | dBuV/m dB dBuV/m dB cm <
1 5116.8750 40.85 55.34 14.49 74.00 18.66 200 40 Horizontal /
2 5150.0000 37.12 50.89 13.77 74.00 23.11 100 142 Horizontal /
3 | 5198.0750 | 82.81 97.75 14.94 68.30 -29.45 200 26 Horizontal | No limit
1 5149.1100 42.79 56.58 13.79 74.00 17.42 100 33 Vertical /
2 5150.0000 40.75 54.52 13.77 74.00 19.48 200 359 Vertical /
3 | 5200.6650 | 92.88 107.86 14.98 68.30 -39.56 100 33 Vertical No limit

P |

I (.Y |
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802.11a mode/5200MHz
Detector mode: Average Polarity: Horizontal
140 +
130 +
120 +
110+
100 +
e T P
5 80t _
g 70+ {
2 60t L
- s _/ \\__“ | S
404 * -+
304+
20 4+
104
50025G 5 UéSG 5 :G 5 1I=35G 5 1=TG 5 2[:)56 5 2:4G 5 27:’56 5 3:1G 3 3;56
Frequency[Hz]
Detector mode: Average Polarity: Vertical
140 +
130 +
120 +
110+
100 +
= 90+ TAMWT
S 80+
g 70 +
£ 60t
- s —
40 4 =
304+
204
104
50025G 5 U(:SSG 5 :G 5 11:35G 5 1:TG 5 2[:)56 5 2:4G 5 27:’56 5 3:1G 3 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBpV/m | dBuV/m dB dBuV/m dB cm <
1 5087.2300 28.78 43.51 14.73 54.00 10.49 200 1 Horizontal /
2 5150.0000 27.99 41.76 13.77 54.00 12.24 200 184 Horizontal /
1 5147.7450 31.66 45.48 13.82 54.00 8.52 100 26 Vertical /
2 | 5150.0000 30.20 43.97 13.77 54.00 10.03 200 142 Vertical /
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802.11a mode/5240MHz
Detector mode: Peak

140
130 +
120 +
10+
100 +

Polarity: Horizontal

Page 72 of 171

»°
_ 90+
§ 804
gi 70+
2 60t -~
- &50f * * T
40 4+
304+
20 4+
104+
50025G 5 UéSG 5 :G 5 1;5G 5 1=TG 5 2[:)56 5 2:4G 5 2;56 5 3:1G 5 3;56
Frequency[Hz]
Detector mode: Peak Polarity: Vertical
140
130 +
120 +
110 4+ P
100 4
_ 90+
§ 80 4
g 70 4+
2 god
] Y ) P
50 + L &
40 4+
304+
204+
104
50025G 5 U(:SSG 5 :G 5 1;5G 5 1:TG 5 2[:)56 5 2:4G 5 2;56 5 3:1G 5 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBpV/m | dBuV/m dB dBuV/m dB cm <
1 5098.465 39.97 54.81 14.84 74.00 19.19 200 88 Horizontal /
2 5150 36.90 50.67 13.77 74.00 23.33 100 142 Horizontal /
3 | 5238.325 91.32 105.69 14.37 68.30 -37.39 200 163 | Horizontal | No limit
1 5109.805 39.69 54.33 14.64 74.00 19.67 100 218 Vertical /
2 5150 37.68 51.45 13.77 74.00 22.55 100 218 Vertical /
3 5239.55 84.70 99.05 14.35 68.30 -30.75 200 142 Vertical No limit




Report No.: E202112276794-16 Page 73 of 171
802.11a mode/5240MHz
Detector mode: Average Polarity: Horizontal
140 +
130 +
120 +
110+
100 +
_ 90+
‘>§_ 804+ |
8 710+ {
2 60t
- 50+ ; ‘_——.'/ —
40 - * T2
304+
20 4+
104+
50025G 5 UéSG 5 :G 5 1I=35G 5 1=TG 5 2[:)56 5 2:4G 5 27:'56 5 3:1G 3 3;56
Frequency[Hz]
Detector mode: Average Polarity: Vertical
140 +
130 +
120 +
110+
100 +
‘>E“ 80 4+ |
g 70 +
£ 60t
- s : —
40 * -+~
304+
204+
104
50025G 5 U(:iSG 5 :G 5 11:35G 5 1:TG 5 2[:)56 5 2:4G 5 27:'56 5 3:1G 3 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBpV/m | dBuV/m dB dBuV/m dB cm <
1 5101.4050 28.96 43.78 14.82 54.00 10.22 200 197 Horizontal /
2 5150.0000 27.95 41.72 13.77 54.00 12.28 200 87 Horizontal /
1 5090.5550 28.96 43.72 14.76 54.00 10.28 200 142 Vertical /
2 5150.0000 27.49 41.26 13.77 54.00 12.74 200 142 Vertical /
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802.11a mode/5745MHz

Detector mode: Peak

140
130
120
110
100
90
80
70
60
50
40
30
20
10
0

Level[dBuvim]

&'
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Polarity: Horizontal

557G

5.605G

Detector mode: Peak

140 +
130 4
1204
1104
1004+
90+
80+
704+
60+
50 4+
104
304
204
104

Level[dBuvim]

564G

5675G

571G

5745G

578G 5815G 585G 5.885G 592G

Frequency[Hz]

’1

Polarity: Vertical

0
557G

5.6050

564G

5.675G

571G

5.745G

578G 5.815G 585G 5.885G 592G

Frequency[Hz]

No.

Frequency
MHz

Reading
dBuV/m

Level
dBuV/m

Factor
dB

Limit
dBuV/m

Margin | Height Pole

Angle
dB cm °

Comment

5745.7525

80.86

98.03

17.17

122.20

24.17 100 56 Horizontal

5743.7225

87.77

104.90

17.13

122.20

17.30 200 25 Vertical

Y |

Vo
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802.11a mode/5785MHz

Detector mode: Peak

140
130
120
110
100
90
80
70
60
50
40
30
20
10
0

Level[dBuvim]
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Polarity: Horizontal

565G

5.685G

Detector mode: Peak

140 +
130 4
1204
1104
1004+
90+
80+
704+
60+
50 4+
104
304
204
104

Level[dBuvim]

572G

5.755G

579G

5.825G

5.86G 5.895G 593G 5.965G 6G

Frequency[Hz]

Polarity: Vertical

0
565G

5.6850

572G

5.755G

579G

5.825G

5.86G 5.8050 503G 5.965G 6G

Frequency[Hz]

No.

Frequency
MHz

Reading
dBuV/m

Level
dBuV/m

Factor
dB

Limit
dBuV/m

Margin | Height Pole

Angle
dB cm °

Comment

5783.3150

80.08

97.20

17.12

122.20

25.00 100 48 Horizontal

5785.7475

87.82

104.93

17.11

122.20

17.27 200 33 Vertical
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802.11a mode/5825MHz

Detector mode: Peak

140
130
120
110
100
90
80
70
60
50
40
30
20
10
0

Level[dBuv/m]

.1
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Polarity: Horizontal

565G

5.685G

Detector mode: Peak

140
130
120
110
100
90
80
70
60
50
40
30
20
10
0

Level[dBuv/m]

572G

5.755G

579G

5.825G

5.86G 5.895G 593G 5.965G 6G

Frequency[Hz]

Polarity: Vertical

565G

5.685G

572G

5.755G

579G

5.825G

5.86G 5.895G 593G 5.965G 6G

Frequency[Hz]

No.

Frequency
MHz

Reading
dBuV/m

Level
dBuV/m

Factor
dB

Limit
dBuV/m

Margin | Height Pole

Angle
dB cm °

Comment

5823.2325

78.94

96.01

17.07

122.20

26.19 100 56 Horizontal

5823.3375

86.81

103.88

17.07

122.20

18.32 200 41 Vertical

N

\-
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802.11n HT20 mode/5180MHz
Detector mode: Peak

140
130 +
120 +
10+
100 +
90 +
80+
704+
60 4+

Level[dBpvim]
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Polarity: Horizontal

14
504+ ad
40 4+
304+
20 4+
104+
EOOOSG 5 UELSG 5 O=BG 5 1:5G 5 1=SG 5 15:356 5 2:2G 5 2!:356 5 2:9G 5 3;56
Frequency[Hz]
Detector mode: Peak Polarity: Vertical
140
130
120
110 P
100
90
§ 80
£ 60 *
— 50 e e
40
30
20
10
500[.15G 5 0:15G 5 O:BG 5 1:5G 5 1:56 5 15:356 5 2:2G 5 2!:356 5 2:9G 5 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBuV/m dB dBuV/m dB cm &
1 | 5148.5438 43.19 56.99 13.80 74.00 17.01 100 49 Horizontal /
2 | 5150.0000 41.34 55.11 13.77 74.00 18.89 100 49 Horizontal /
3 | 5181.1375 83.77 98.30 14.53 68.30 -30.00 100 56 Horizontal No limit
1 | 5147.0563 51.64 65.47 13.83 74.00 8.53 200 37 Vertical /
2 | 5150.0000 47.73 61.50 13.77 74.00 12.50 200 43 Vertical /
3 | 5178.9500 | 92.82 107.30 14.48 68.30 -39.00 200 43 Vertical No limit

Y 4

\
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802.11n HT20 mode/5180MHz
Detector mode: Average Polarity: Horizontal
140 +
130 +
120 +
110+
100 +
— 90-- f
é 8T ::f\.\.
g ey 1
2 60t
- s -
40 £ H
304+
20 4+
104+
SOOOSG 5 UiSG 5 O=BG 51 :SG 5 1=SG 5 1;356 5 2:2G 5 2!:356 5 2:9G 3 3;56
Frequency[Hz]
Detector mode: Average Polarity: Vertical
140 +
130 +
120 +
110+
100 +
_. 90+ JP/W\W
S et o
g 70 +
g o1 S
- s50f M -]
40 4+
304+
204+
104
SOOOSG 5 UZ:LSG 5 O:BG 51 :SG 5 1:56 5 15:356 5 2:2G 5 2!:356 5 2:9G 3 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBuV/m dB dBuV/m dB cm &
1 5146.6625 33.36 47.20 13.84 54.00 6.80 100 56 Horizontal /
2 5150.0000 32.57 46.34 13.77 54.00 7.66 100 56 Horizontal /
1 5146.7500 39.92 53.76 13.84 54.00 0.24 100 142 Vertical /
2 | 5150.0000 38.66 52.43 13.77 54.00 1.57 200 55 Vertical /

Y 4

\
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802.11n HT20 mode/5200MHz
Detector mode: Peak Polarity: Horizontal
140
130 +
120 +
110 4+
100 4+ »
_ o4
->§ 804
E 704
$ 60+ -
- 5T o e
40 4+
304+
20 4+
104
50025G 5 UéSG 5 :G 5 1;5G 5 1=TG 5 2[:)56 5 2:4G 5 2;56 5 3:1G 5 3;56
Frequency[Hz]
Detector mode: Peak Polarity: Vertical
140
130
120
110 ? 5
100
_ 90
‘é 80
g 70
% B0+ R
50
40
30
20
10
SOOéSG 5 UéSG 5 :G 5 1é5G 5 1.TG 5 2[.)56 5 2:4G 5 2;56 5 3:1G 5 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBuV/m dB dBuV/m dB cm <
1 5098.2375 41.78 56.61 14.83 74.00 17.39 200 142 Horizontal /
2 5150.0000 38.80 52.57 13.77 74.00 21.43 200 360 Horizontal /
3 | 5199.6063 | 8552 100.50 14.98 68.30 -32.20 100 56 Horizontal | No limit
1 5146.2750 44,50 58.35 13.85 74.00 15.65 200 56 Vertical /
2 5150.0000 42.41 56.18 13.77 74.00 17.82 200 218 Vertical /
3 | 5201.4438 | 93.79 108.76 14.97 68.30 -40.46 100 142 Vertical No limit

A ERINY 4
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802.11n HT20 mode/5200MHz
Detector mode: Average Polarity: Horizontal
140 +
130 +
120 +
110+
100 +
— T P
->§ g0t f |
LR |
2 60t '
- soT & 2 \4;
404+ T
304+
20 4+
104+
50025G 5 UéSG 5 :G 5 1I=35G 5 1=TG 5 2[:)56 5 2:4G 5 27:’56 5 3:1G 3 3;56
Frequency[Hz]
Detector mode: Average Polarity: Vertical
140 +
130 +
120 +
110+
100 +
_ 90+ ,'(“\W
S st |
éi 704 i
£ 60t
- s
40 4+
304+
204+
104
50025G 5 U(:iSG 5 :G 5 11:35G 5 1:TG 5 2[:)56 5 2:4G 5 27:’56 5 3:1G 3 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBuV/m dB dBuV/m dB cm &
1 5105.1063 31.52 46.26 14.74 54.00 1.74 100 218 Horizontal /
2 5150.0000 31.34 45.11 13.77 54.00 8.89 200 338 Horizontal /
1 5148.8125 34.15 47.95 13.80 54.00 6.05 100 142 Vertical /
2 | 5150.0000 33.80 47.57 13.77 54.00 6.43 200 218 Vertical /
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802.11n HT20 mode/5240MHz
Detector mode: Peak Polarity: Horizontal
140
130 +
120 +
110 4+
100 + »°
_ o4
‘>§_ 80 4
E 704
$ 60+ -
5 Lk 7 AN,
40 4+
304+
20 4+
104
50025G 5 UéSG 5 :G 5 1I=35G 5 1=TG 5 2[:)56 5 2:4G 5 27:’56 5 3:1G 5 3;56
Frequency[Hz]
Detector mode: Peak Polarity: Vertical
140
130
120
110 o
100
_ 90
§ 80
g 70
2 80
= = ey it
40
30
20
10
EOOéSG 5 UéSG 5 :G 5 11:35G 5 1:TG 5 2[:)56 5 2:4G 5 27:’56 5 3:1G 5 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBuV/m dB dBuV/m dB cm &
1 5124.5750 41.86 56.18 14.32 74.00 17.82 100 218 Horizontal /
2 5150.0000 38.91 52.68 13.77 74.00 21.32 100 137 Horizontal /
3 | 5241.3438 | 84.96 99.28 14.32 68.30 -30.98 100 57 Horizontal No limit
1 5102.7875 41.18 55.97 14.79 74.00 18.03 100 142 Vertical /
2 5150.0000 39.45 53.22 13.77 74.00 20.78 100 203 Vertical /
3 | 52415188 | 94.48 108.80 14.32 68.30 -40.50 200 15 Vertical No limit
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802.11n HT20 mode/5240MHz
Detector mode: Average Polarity: Horizontal
140 +
130 +
120 +
110+
100 +
= 90+ ™
S sot { \
g 70+
2 60t
- s = — —
40 4+ 4
304+
20 4+
104
50025G 5 UéSG 5 :G 5 1I=35G 5 1=TG 5 2[:)56 5 2:4G 5 27:’56 5 3:1G 3 3;56
Frequency[Hz]
Detector mode: Average Polarity: Vertical
140 +
130 +
120 +
110+
100 +
_ o4 {/\-\
;i 80+ f \
g 70 +
£ 60t
- sof = -
404 e R
304+
204
104
50025G 5 UI:SSG 5 :G 5 11:35G 5 1:TG 5 2[:)56 5 2:4G 5 27:’56 5 3:1G 3 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBpuV/m | dBuV/m dB dBuV/m dB cm <
1 5099.1563 31.51 46.35 14.84 54.00 7.65 100 82 Horizontal /
2 5150.0000 30.37 44.14 13.77 54.00 9.86 200 169 Horizontal /
1 5098.5000 31.42 46.26 14.84 54.00 7.74 100 142 Vertical /
2 | 5150.0000 30.73 44.50 13.77 54.00 9.50 200 218 Vertical /

7 0N, N\N
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802.11n HT20 mode/5745MHz

Detector mode: Peak Polarity: Horizontal

140
130
120
110
100 *'
90
80
70
60
50
40
30
20
10

0+
557G

Level[dBuvim]

5745G 578G 5815G 585G 5.885G 592G

Frequency[Hz]

5.605G 564G 5675G 571G

Detector mode: Peak Polarity: Vertical

140 +
130 4
1204
1104
1004+
90+
80+
704+
60+
50 4+
104
304
204
104

YVAY A N\

Y 4

’1

Level[dBuvim]

5.745G 578G 5.815G 585G 5.885G 592G

Frequency[Hz]

0 + + + +
557G 5.605G 564G 5675G 571G

No.

Frequency
MHz

Reading
dBuV/m

Level
dBuV/m

Factor
dB

Limit
dBuV/m

Margin
dB

Height
cm

Angle

Pole

Comment

5747.0125

83.56

100.76

17.20

122.20

21.44

100

54

Horizontal

5745.3500

89.16

106.32

17.16

122.20

15.88

200

Vertical
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802.11n HT20 mode/5785MHz
Detector mode: Peak Polarity: Horizontal

140
130
120
110
100 ®
90
80
70
60
50
40
30
20
10

0+ + + + + + + + + + i
565G 5.685G 572G 5.755G 579G 5.825G 5.86G 5.895G 593G 5.965G 6G

Frequency[Hz]

Level[dBuvim]

Detector mode: Peak Polarity: Vertical

140 -+
130 +
120 +
10+
100 +
90 +
80+
70+
60 +
50+
40 4+
30+
20+
10+

'1

Level[dBuvim]

0 + + + + + + + + + i
565G 56850 572G 5.755G 579G 58256 586G 589506 593G 5.965G 6G
Frequency[Hz]

Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBuV/m dB dBuV/m dB cm °

5786.2375 81.59 98.70 17.11 122.20 23.50 100 61 Horizontal /

5785.9313 89.07 106.18 17.11 122.20 16.02 200 34 Vertical /

2\




Report No.: E202112276794-16 Page 85 of 171

802.11n HT20 mode/5825MHz
Detector mode: Peak Polarity: Horizontal

140
130
120
110
100
90
80
70
60
50
40
30
20
10

0+ + + + + + + + + + i
565G 5.685G 572G 5.755G 579G 5.825G 5.86G 5.895G 593G 5.965G 6G

Frequency[Hz]

’1

Level[dBuvim]

Detector mode: Peak Polarity: Vertical

140 -+
130 +
120 +
10+
100 +
90 +
80+
70+
60 1+
50+
40 4+
30+
20+
10+

’1

Level[dBuvim]

0 + + + + + + + + + i
565G 56850 572G 5.755G 579G 58256 586G 589506 593G 5.965G 6G
Frequency[Hz]

Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBuV/m dB dBuV/m dB cm °

5825.8750 80.46 97.54 17.08 122.20 24.66 100 48 Horizontal /

5827.7563 88.97 106.05 17.08 122.20 16.15 200 34 Vertical /
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802.11n HT40 mode/5190MHz
Detector mode: Peak Polarity: Horizontal
140
130 +
120 +
110 4+
100 +
_ i *’
‘>§_ 80 4
g 70+
% 60 + i .
50 4
4014+
304+
204+
104
SOOOSG 5 0515G 5 O=BG 51 :SG 5 1=SG 5 1;356 5 2:2G 5 2;56 5 2:9G 5 3;56
Frequency[Hz]
Detector mode: Peak Polarity: Vertical
140
130 +
120 +
110 4+
100 4
_ g0+ *
§ 804
g 70 4+
£ 60t -
- s50f e & =
4014+
304+
204
104
SOOOSG 5 04:15G 5 O:BG 51 :SG 5 1:56 5 1;356 5 2:2G 5 2;56 5 2:9G 5 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBuV/m dB dBuV/m dB cm °
1 5145.7000 40.84 55.03 14.19 74.00 18.97 100 233 Horizontal /
2 5150.0000 40.06 54.24 14.18 74.00 19.76 100 230 Horizontal /
3 | 51956450 | 77.90 91.84 13.94 68.30 -23.54 200 201 Horizontal | No limit
1 5144.1250 40.90 54.98 14.08 74.00 19.02 100 232 Vertical /
2 5150.0000 38.64 52.72 14.08 74.00 21.28 100 232 Vertical /
3 | 5187.4200 | 77.74 91.78 14.04 68.30 -23.48 200 202 Vertical No limit

“\

Y o

J
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802.11n HT40 mode/5190MHz
Detector mode: Average Polarity: Horizontal
140 +
130 +
120 +
110+
100 +
_ 90+
g nf | \
2 60t
i e
304+
20 4+
104+
SOOOSG 5 UiSG 5 O=BG 51 :SG 5 1=SG 5 1;356 5 2:2G 5 2!:356 5 2:9G 3 3;56
Frequency[Hz]
Detector mode: Average Polarity: Vertical
140 +
130 +
120 +
110+
100 +
— 90 + M
E ol =
g o) | \
£ 60t |
| M -
40
304+
204+
104
SOOOSG 5 UZ:LSG 5 O:BG 51 :SG 5 1:56 5 15:356 5 2:2G 5 2!:356 5 2:9G 3 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBpuV/m | dBuV/m dB dBuV/m dB cm <
1 5146.1550 30.37 44.56 14.19 54.00 9.44 100 231 Horizontal /
2 5150.0000 29.62 43.80 14.18 54.00 10.20 100 234 Horizontal /
1 5147.2750 35.77 49.85 14.08 54.00 4.15 100 223 Vertical /
2 | 5150.0000 36.88 50.96 14.08 54.00 3.04 100 223 Vertical /
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802.11n HT40 mode/5230MHz
Detector mode: Peak Polarity: Horizontal
140
130 +
120 +
110 4+
100 4+ pe
_ o4
é_ 804
E 704
& 60t i
g Y o=
40 4+
304+
20 4+
104
50025G 5 UéSG 5 :G 5 1I=35G 5 1=TG 5 2[:)56 5 2:4G 5 2;56 5 3:1G 5 3;56
Frequency[Hz]
Detector mode: Peak Polarity: Vertical
140
130
120
110 e
100
_ 90
§ 80
g 70
£ 60 N
- 50+ - —
40
30
20
10
EOOéSG 5 UéSG 5 :G 5 11:35G 5 1:TG 5 2[:)56 5 2:4G 5 2;56 5 3:1G 5 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBuV/m dB dBuV/m dB cm &
1 5107.8188 41.85 56.53 14.68 74.00 17.47 200 218 Horizontal /
2 5150.0000 39.86 53.63 13.77 74.00 20.37 200 218 Horizontal /
3 | 5227.9125 | 82.53 97.07 14.54 68.30 -28.77 100 142 Horizontal No limit
1 5148.7250 49.73 63.53 13.80 74.00 10.47 200 142 Vertical /
2 5150.0000 46.94 60.71 13.77 74.00 13.29 100 2 Vertical /
3 | 5228.0875 | 91.47 106.00 14.53 68.30 -37.70 200 142 Vertical No limit

@)
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802.11n HT40 mode/5230MHz
Detector mode: Average Polarity: Horizontal
140 +
130 +
120 +
110+
100 +
= 90+
S 80+ M‘-w,..
g 70+ } ‘
2 60t
o7 I L—-._.
40 *y: - d
304+
20 4+
104
50025G 5 UéSG 5 :G 5 1I=35G 5 1=TG 5 2[:)56 5 2:4G 5 27:’56 5 3:1G 3 3;56
Frequency[Hz]
Detector mode: Average Polarity: Vertical
140 +
130 +
120 +
110+
100 +
= 90 1 Mrw..,
s 8ot ' \
g 70+ |
£ 60t |
- &of M
10 Slas
304+
204
104
50025G 5 UI:SSG 5 :G 5 11:35G 5 1:TG 5 2[:)56 5 2:4G 5 27:’56 5 3:1G 3 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBuV/m dB dBuV/m dB cm °
1 5145.8550 28.14 42.33 14.19 54.00 11.67 200 133 Horizontal /
2 5150.0000 26.65 40.83 14.18 54.00 13.17 200 237 Horizontal /
1 5144.9100 29.17 43.25 14.08 54.00 10.75 100 207 Vertical /
2 5150.0000 28.20 42.28 14.08 54.00 11.72 100 223 Vertical /

=\

1>
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802.11n HT40 mode/5755MHz

Detector mode: Peak

140
130
120
110
100
90
80
70
60
50
40
30
20
10
0

Level[dBuvim]
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Polarity: Horizontal

557G

5.605G

Detector mode: Peak

140 +
130 4
120 4
1104
100 4
o0+
80+
704
60+
50 4
104
304
204
104+

Level[dBuvim]

564G

5675G

571G

5745G

578G

Frequency[Hz]

'Yy

5815G

Polarity: Vertical

585G

5.885G 592G

0
557G

5.6050

564G

5.675G

571G

5.745G

578G

Frequency[Hz]

5.815G

585G

5.885G 592G

No.

Frequency
MHz

Reading
dBuV/m

Level
dBuV/m

Factor
dB

Limit
dBuV/m

Margin
dB

Height
cm

Angle

Pole

Comment

5752.6563

80.83

98.07

17.24

122.20

24.13

100

61

Horizontal

5758.0813

86.67

103.89

17.22

122.20

18.31

200

34

Vertical

P |

I (.Y |
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802.11n HT40 mode/5795MHz

Detector mode: Peak

140
130
120
110
100
90
80
70
60
50
40
30
20
10
0

Level[dBuvim]

‘1

Polarity: Horizontal
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565G

5.685G

Detector mode: Peak

140 +
130 4
120 4
1104
100 4
o0+
80+
70+
60+
50 4
104
304
204
104+

Level[dBuvim]

572G

5.755G

579G

5.825G

5.86G

Frequency[Hz]

’1

5.895G

Polarity: Vertical

593G

5.965G 6G

0
565G

5.6850

572G

5.755G

579G

5.825G

5.86G

Frequency[Hz]

5.8050

503G

5.965G 6G

No.

Frequency
MHz

Reading
dBuV/m

Level
dBuV/m

Factor
dB

Limit
dBuV/m

Margin
dB

Height
cm

Angle

Pole

Comment

5790.3063

79.47

96.57

17.10

122.20

25.63

100

61

Horizontal

5788.8188

86.61

103.71

17.10

122.20

18.49

200

Vertical
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802.11ac VHT20 mode/5180MHz
Detector mode: Peak Polarity: Horizontal
140
130
120
110
100 *
90
S:EL 80
E- 70
% 60 %
50
40
30
20
10
5[.)0[.256 5.0:156 5 O.BG 51 JSG 5.1.56 5 1é5G 5.2:26 5.2;56 5.2:96 5 3;56
Frequency[Hz]
Detector mode: Peak Polarity: Vertical
140 —
130 4+
120 4+
110 4+ P
100 4+
. 90+
Si 80 4+
g. 0T *!
2 ot +
- s T
40 4
304+
20 4+
104
5[.1005(3 5.0;56 5 0=8G 5.1 :SG 5.1=5G 5 1é5G 5.2=ZG 5.2;56 5.2:9(3 5 3é5G
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBpV/m dB dBuV/m dB cm °
1 5147.1438 43.31 57.14 13.83 74.00 16.86 200 218 Horizontal /
2 5150.0000 42.02 55.79 13.77 74.00 18.21 100 142 Horizontal /
3 | 5178.6000 | 84.73 99.20 14.47 68.30 -30.90 100 142 Horizontal | No limit
1 5147.2750 51.87 65.70 13.83 74.00 8.30 200 142 Vertical /
2 5150.0000 48.27 62.04 13.77 74.00 11.96 200 142 Vertical /
3 | 5178.7750 | 92.83 107.30 14.47 68.30 -39.00 100 36 Vertical No limit
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802.11ac VHT20 mode/5180MHz
Detector mode: Average Polarity: Horizontal
140 +
130 +
120 +
110+
100 +
_ o4
‘>§_ 804+
g 70+ !
2 60t
- &of M -
40
304+
20 4+
104
50055G 5 O:QG 5 1:2G 5 1:5G 5 1:86 3 2:1G 5 2=4-G 5 Z:TG 5 =SG 3 3;56
Frequency[Hz]
Detector mode: Average Polarity: Vertical
140 +
130 +
120 +
110+
100 +
. 9ot pre T
R | |
g 70 +
£ 60t
- st ]
40
304+
204
104
50055G 5 O:QG 5 1:2G 5 1:5G 5 1:86 3 2:1G 5 2:4G 5 Z:TG 5 :SG 3 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBpuV/m | dBuV/m dB dBuV/m dB cm <
1 5145.4800 30.25 44.44 14.19 54.00 9.56 200 199 Horizontal /
2 5150.0000 29.93 44.11 14.18 54.00 9.89 200 243 Horizontal /
1 5149.0500 36.76 50.84 14.08 54.00 3.16 100 204 Vertical /
2 | 5150.0000 36.15 50.23 14.08 54.00 3.77 100 207 Vertical /
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802.11ac VHT20 mode/5200MHz
Detector mode: Peak Polarity: Horizontal
140
130
120
110
100 »:
90
-E 80
g 70
g 60 i :
] . *. )
40
30
20
10
SOOéSG 5 OéSG 5 iG 5 1é5G 5 1'TG 5 2656 5 2:4G 5 2;56 5 3:1G 5 3;56
Frequency[Hz]
Detector mode: Peak Polarity: Vertical
140
130
120
110 P
100
90
-E 80
g 70
§ oo e
50
40
30
20
10
SOOéSG 5 OéSG 5 iG 5 1;356 5 1'7(3 5 2656 5 2:4G 5 2;56 5 3:1G 5 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBpV/m dB dBuV/m dB cm %
1 5103.2250 41.40 56.18 14.78 74.00 17.82 100 142 Horizontal /
2 5150.0000 39.83 53.60 13.77 74.00 20.40 100 142 Horizontal /
3 | 5198.8625 | 85.07 100.03 14.96 68.30 -31.73 100 142 Horizontal | No limit
1 5149.2500 44.72 58.51 13.79 74.00 15.49 200 354 Vertical /
2 5150.0000 43.06 56.83 13.77 74.00 17.17 200 142 Vertical /
3 | 5200.0000 | 93.74 108.73 14.99 68.30 -40.43 200 142 Vertical No limit

Y |

Vo
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802.11ac VHT20 mode/5200MHz
Detector mode: Average Polarity: Horizontal
140 +
130 +
120 +
110+
100 +
_ 90+ 7
| ]
3 70t J :.
$ 60+
- st = — \"\-..._.___
404 T
304+
20 4+
104+
50025G 5 UéSG 5 :G 5 1I=35G 5 1=TG 5 2[:)56 5 2:4G 5 27:'56 5 3:1G 3 3;56
Frequency[Hz]
Detector mode: Average Polarity: Vertical
140 +
130 +
120 +
110+
100 +
. 904 1/”\j
§ 80 4 1
g 70 +
£ 60t
- st
40 4+
304+
204+
104
50025G 5 U(:iSG 5 :G 5 11:35G 5 1:TG 5 2[:)56 5 2:4G 5 27:'56 5 3:1G 3 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBpuV/m | dBuV/m dB dBuV/m dB cm <
1 5097.7563 31.34 46.17 14.83 54.00 7.83 100 142 Horizontal /
2 5150.0000 30.88 44.65 13.77 54.00 9.35 200 218 Horizontal /
1 5147.0188 34.55 48.38 13.83 54.00 5.62 200 142 Vertical /
2 | 5150.0000 33.98 47.75 13.77 54.00 6.25 100 49 Vertical /
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802.11ac VHT20 mode/5240MHz
Detector mode: Peak Polarity: Horizontal
140
130
120
110
100 *’
90
-E 80
g 70
2 60 .
9 N * gl
40
30
20
10
SOOéSG 5 OéSG 5 iG 5 1é5G 5 1:TG 5 2556 5 2:4G 5 2;56 5 3:1G 5 3;56
Frequency[Hz]
Detector mode: Peak Polarity: Vertical
140
130
120
110 »’
100
90
-E 80
g 70
g 60 \ :
L *. g
40
30
20
10
SOOéSG 5 OéSG 5 iG 5 11:356 5 1:7(3 5 2556 5 2:4G 5 2;56 5 3:1G 5 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBpV/m dB dBuV/m dB cm %
1 5102.4375 41.22 56.02 14.80 74.00 17.98 200 82 Horizontal /
2 5150.0000 39.11 52.88 13.77 74.00 21.12 100 256 Horizontal /
3 | 5241.9125 | 8547 99.78 14.31 68.30 | -31.48 200 28 Horizontal | No limit
1 5106.9438 42.13 56.83 14.70 74.00 17.17 200 358 Vertical /
2 5150.0000 39.22 52.99 13.77 74.00 21.01 100 218 Vertical /
3 | 5238.7188 | 94.56 108.92 14.36 68.30 -40.62 200 142 Vertical No limit

N

\-



Report No.: E202112276794-16 Page 97 of 171
802.11ac VHT20 mode/5240MHz
Detector mode: Average Polarity: Horizontal
140 +
130 +
120 +
110+
100 +
— 90+ f
S 80t l[
LR
2 60t
- st — —
40 + -
304+
20 4+
104+
50025G 5 UéSG 5 :G 5 1I=35G 5 1=TG 5 2[:)56 5 2:4G 5 27:'56 5 3:1G 3 3;56
Frequency[Hz]
Detector mode: Average Polarity: Vertical
140 +
130 +
120 +
110+
100 +
_ 90+ )
§ 80 4
g 70 +
£ 60t
- 50T & 52 e
404 e -
304+
204+
104
50025G 5 U(:iSG 5 :G 5 11:35G 5 1:TG 5 2[:)56 5 2:4G 5 27:'56 5 3:1G 3 3;56
Frequency[Hz]
No. | Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBpuV/m | dBuV/m dB dBuV/m dB cm <
1 5111.5813 31.58 46.18 14.60 54.00 7.82 200 43 Horizontal /
2 5150.0000 30.45 44.22 13.77 54.00 9.78 200 218 Horizontal /
1 5101.0375 31.33 46.16 14.83 54.00 7.84 200 142 Vertical /
2 | 5150.0000 31.50 45.27 13.77 54.00 8.73 100 218 Vertical /

Y 4

\
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802.11ac VHT20 mode/5745MHz
Detector mode: Peak Polarity: Horizontal

140 +
1304
1204
1104
1001 *!
90+
80+
70+
60 4+
50+
404
304
204
104

0 + + + + + + + + + i
557G 5805G 564G 5675G 571G 5745G 578G 5815G 585G 5885G 592G

Frequency[Hz]

Level[dBpvim]

Detector mode: Peak Polarity: Vertical

140
130
120
110
100
90
80
70
60
50
40
30
20
10

0+ + + + + + + + + + i
557G 5805G 564G 5675G 571G 5745G 578G 5815G 585G 5885G 592G

Frequency[Hz]

&/

Level[dBpvim]

Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBuV/m dB dBuV/m dB cm &

5744.5625 83.42 100.57 17.15 122.20 21.63 100 61 Horizontal /

5745.9188 88.48 105.65 17.17 122.20 16.55 200 4 Vertical /

AN 4

\
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802.11ac VHT20 mode/5785MHz
Detector mode: Peak Polarity: Horizontal

140
130
120
110
100 &
90
80
70
60
50
40
30
20
10

0+ + + + + + + + + + i
565G 5.685G 572G 5.755G 579G 5.825G 5.86G 5.895G 593G 5.965G 6G

Frequency[Hz]

Level[dBuvim]

Detector mode: Peak Polarity: Vertical

140 -+
130 +
120 +
10+
100 +
90 +
80+
70+
60 +
50+
40 4+
30+
20+
10+

.1

Level[dBuvim]

0 + + + + + + + + + i
565G 56850 572G 5.755G 579G 58256 586G 589506 593G 5.965G 6G
Frequency[Hz]

Frequency | Reading Level Factor Limit Margin | Height | Angle Pole Comment
MHz dBuV/m | dBpV/m dB dBuV/m dB cm °

5783.7000 81.30 98.42 17.12 122.20 23.78 100 61 Horizontal /

5786.1500 89.07 106.18 17.11 122.20 16.02 200 28 Vertical /

A ERINY 4
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802.11ac VHT20 mode/5825MHz

Detector mode: Peak

140
130
120
110
100
90
80
70
60
50
40
30
20
10
0

Level[dBuvim]

.T

Polarity: Horizontal
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565G

5.685G

Detector mode: Peak

140 +
130 4
120 4
1104
100 4
o0+
80+
70+
60+
50 4
104
304
204
104+

Level[dBuvim]

572G

5.755G

579G

5.825G

5.86G

Frequency[Hz]

’1

5.895G

Polarity: Vertical

593G

5.965G 6G

0
565G

5.6850

572G

5.755G

579G

5.825G

5.86G

Frequency[Hz]

5.8050

503G

5.965G 6G

No.

Frequency
MHz

Reading
dBuV/m

Level
dBuV/m

Factor
dB

Limit
dBuV/m

Margin
dB

Height
cm

Angle

Pole

Comment

5823.3813

80.40

97.47

17.07

122.20

24.73

100

48

Horizontal

5823.7750

88.10

105.17

17.07

122.20

17.03

200

34

Vertical






